TEST REPORT

Reference NoO. ......ccccoeee.e. : WTD22D06131363W003
FCCID.oov et : 2AADC-RCM
Applicant .......ccccoooiieeennnen. : Inspectron Inc.
Address ....ccoveeeiieeeeee, : 29108 Lorie Lane, Wixom MI 48393, USA
Manufacturer .................... : Inspectron Inc.
Address ...ccooveeeiiiieeeeee, : 29108 Lorie Lane, Wixom MI 48393, USA
Product Name.................... : ROCAM Mini HD
Model NO. . .ccooiiiieiiiieees : ROCAM mini HD-Basis
Brand Name .........cccceeeueene :
Standards.......ccccoceeeerieennee : FCC CFR47 Part 15 E Section 15.407
Date of Receipt sample..... : 2021-01-19
2022-06-30
Date of TeSt.....cccceevvcvveeennnne : 2021-01-19 to 2021-05-13
2022-06-30 to 2022-10-17
Date of ISSU€ ....cceerrverennnn. : 2022-10-27
Test Result......cccocveeeennen. : Pass
Remarks:

The results shown in this test report refer only to the sample(s) tested, this test report cannot be
reproduced, except in full, without prior written permission of the company.

The report would be invalid without specific stamp of test institute and the signatures of compiler and
approver.

Prepared By:
Waltek Testing Group Co., Ltd.
Address: No. 77, Houjie Section, Guantai Road, Houjie Town, Dongguan City, Guangdong, China
Tel: +86-769-2267 6998
Fax: +86-769-2267 6828

Compiled by: Approved by:

‘jam% &W

&
RE?UQ

):(\
D) ~ ¥
James Cheng/ Project EngineeL_/ Deval Qin /D " Reviewer

Waltek Testing Group Co., Ltd.
http://www.waltek.com.cn Page 1 of 124



Reference No.: WTD21D01004878W Page 2 of 124

2 Contents

Page
1 (@@ LA = 3 = N ] T 1
2 (0@ ] LI =11V 1S 2
3 REVISION HISTORY .ottt oottt ettt e e e e e e et e e e e e e et e aa bt e e e eeeessbaaa e eeeesess b aaaeseessenssabannsas 4
4 GENERAL INFORMATION . ...ttt ittt ettt e e ettt e e e e e s e e et e s e e s s e e e baa e s eeesessbabaa s eesseesssbanaaneeeas 5
4.1 GENERAL DESCRIPTION OF E.U. T . it e e e e et e e e e e e e et e e e e e e e eenaanns 5
A B = 7 IR X i = U IR N 5
G T 07 7 N ] =T I 1S N 6
4.4 TEST MODE DESCRIPTION: ..utuuutieeteiettteteeeeetesateeeeeeseeetateeeeeeeeestaa e esaeeeessaanseessersssrnseeeseressranns 7
T I =S X o1 1 12N 9
5 EQUIPMENT USED DURING TEST ... ittt ettt ee e e e e e e ettt e e e e e e e e e nareees 10
LT I e 1011 V1= N S IS TP 10
5.2 DESCRIPTION OF SUPPORT UNITS ..uuuiiiiiiiiiteee i e e i et e e e e e e et e e e e aesee et e e seesseneaassseessesessanaaaaaaes 11
5.3 MEASUREMENT UNCERTAINTY L..tttuuietieeieetteeeeeeesesaaessseseeesaasaaesessaesesssannesesssesssnnasesssessnsnnreeeaas 11
5.4 TEST EQUIPMENT CALIBRATION ...etuuuiieiiietteeeeeeeeeeeaea e s eeeeesaataseeeseses st esessseessassesseeeasnnaaaeaass 11
6 TEST SUNMMARY ..ottt ettt ettt e e st e et e e et e e e eee et e et b eeeaeeeesbaba s seeeseesbabaanseseseesssesnrbanaaeanes 12
RADIATED EMISSIONS ...ttt e e e e et e e e e e e e et ettt e e e e eeeeeaba e seeesessbabasseeesessennsees 13
T1 BUT OPERATION. .. icietete et e e ee et e e e e e et et e e e e e e et e e e eeeeeeeaaa e eeeseeeas s e eesaesees s e seeesenssnnnnneas 13
A 1 =S 1T = U] 2T 14
7.3 SPECTRUM ANALYZER SETUP ...itituiieiieei ittt e e e e et e e e e e e e e e et s eeea et e e et eeeseseeesaasesesesansnnnreeeaaes 15
T4 TEST PROCEDURE . ....cootututit e ettt e e e e e ettt e e e e e e et et e eeaeeeeeeaa s eesseeeas s eeeaetees s e seessenssaaanneas 16
7.5 CORRECTED AMPLITUDE & MARGIN CALCULATION ....ccutuueteeeieeeteteeeeeeeeeeesaeeeeaeseesaaaaeseessensennnnnenns 16
7.6 SUMMARY OF TEST RESULTS .. iiittuiieieeeiiettee et e e e et et e e e e e ettt s e eeaesee et e esessseeesaaseeeseesaannnreeeaaes 17
8 [0 L0 I A O O N 49
8.1  SUMMARY OF TEST RESULTS ...ttt et ettt e e e aaes 49
9 SN N LB = L N 56
LS TR T I =TS =T 0 1[0 =S 56
LS T I =Sy I =210 T 57
1O O DB BANDWIDTH ..ottt e e e e e et e e e e e e e et e eeeeeeeeee e e e eeeeeeeeeas e reeeaees 69
10.1 TEST PROCEDURES: ... .ciiietetee e e ettt e e e e e e et e e e e e e e e et e e e e e e e e ee e seeeseees st eeseeeeentanneseeesennnans 69
O I 1Sy = {51 U I TR 69
11 26 DB BANDWIDTH AND 99% OCCUPIED BANDWIDTH.....ccuuiiiiiiiiiieeie et eeeeev e e e e 76
111 TEST PROCEDURES: ... ..ottt et e et e e e e e e e e 76
102 TEST RESULT: ettt ettt e e e 76
12 CONDUCTED OUTPUT POWER ....uuuiiiiiiiieitee et e e ettt s s e e e s e e et s e s s s e s aaaba s e esssssabbbaeseessenes 91
121 TEST PROCEDURE: ....cciiiettte e e et ettt e e e e e ettt a e e e e e e e e e et s eeeaes e ee b e eeeeseeasaaaeeeeeeessbanneseeesererann 91
L I =2y {1 U I 91
13  POWER SPECTRAL DENSITY Lottt ettt e e e e e e e e e e e e et e e e e e e e e e e e e eeeaaens 106
13.1 TEST PROCEDURES: ... .ciiettetee et ettt e e e e et e e e e e e et e e e e e e s et et eeeeeeessaa e eeeeeseessaaneseeesennsnes 106
I I F sy o = {1 U] I T 107
14 FREQUENCY STABILITY oottt aesasasabasebeserarsreeeees 122
14 1 TEST PROCEDURES: ... .ot ettt e ettt e e et e e e 122
4 2 TEST RESULT: oo ettt et 123

Waltek Testing Group Co., Ltd.
http://www.waltek.com.cn



Reference No.: WTD21D01004878W Page 3 of 124

15 ANTENNA REQUIREMENT ...oiiiiiiiiiiiiie ettt e e 124
16 RFEEXPOSURE .....oooiiii e e s 124
17 PHOTOGRAPHS OF TEST SETUP AND EUT. ..ottt 124

Waltek Testing Group Co., Ltd.
http://www.waltek.com.cn



Reference No.: WTD21D01004878W Page 4 of 124
3 Revision History
Date of
Test Report No. Receipt BENS Cf EUS O Purpose | Comment | Approved
Test Issue
Sample
2021-01-19
WTD21D01004878W 2021-01-19 to 2021-05-13 | Original - Replaced
2021-05-13
2022-06-30
WTD22D06131363W003 | 2022-06-30 to 2022-10-27 | Version 1 Updated Valid
2022-10-17

Note: The WTD22D06131363W003 report added a 22m ECO Reel based on the WTD21D01004878W
report retested RSE and updated product name.
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General Information
4.1 General Description of E.U.T.

Product: ROCAM Mini HD
Model(s): ROCAM mini HD-Basis
Model Description: N/A
. e 2.4G-802.11b/g/n HT20/n HT40
Wi-Fi Specification: 5G-802.11a/ n(HT20/40)/ac(HT20/40/80)
Bluetooth Version: Bluetooth v4.1 with BLE
Hardware Version: WG225
Software Version: 14.10.2020
Note: N/A

4.2 Details of E.U.T.

Operation Frequency: 802.11a/ n(HT20/40)/aC(HT20/40/80) 5150MHz to 5250MHz
802.11a/ n(HT20/40)/ac(HT20/40/80): 5725MHz to 5850MHz
Max. RF output power: U-NII-1: 16.53dBm
U-NII-3: 10.66dBm
Type of Modulation: OFDM
Antenna installation: internal permanent antenna
Antenna Gain: U-NII-1: 4dBi
U-NII-3: 4dBi
Ratings: DC 18V

Waltek Testing Group Co., Ltd.
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U-NII-1 (5.15-5.25GHz)

U-NII-3 (5.725-5.85GHz)

channel Frequency(MHz) channel Frequency(MHz)

36 5180 149 5745
38 5190 151 5755
40 5200 153 5765
42 5210 155 5775
44 5220 157 5785
46 5230 159 5795
48 5240 161 5805

165 5825

In section 15.31(m), regards to the operating frequency range over 10 MHz, the Lowest frequency, the

middle frequency, and the highest frequency of channel were selected to perform the test, and the

selected channel see below:

For 802.11a/n(HT20)/ac(HT20):

channel Frequency(MHz) channel Frequency(MHz)
36 5180 149 5745
40 5200 157 5785
48 5240 165 5825
For 802.11 n(HT40)/ac(HT40):
channel Frequency(MHz) channel Frequency(MHz)
38 5190 151 5755
46 5230 159 5795
For 802.11 ac(HT80):
channel Frequency(MHz) channel Frequency(MHz)
42 5210 155 5775

Waltek Testing Group Co., Ltd.
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4.4 Test Mode Description

During testing, Channel and Power Controlling Software provided by the customer was used to control the
operating channel as well as the output power level. The RF output power selection is for the setting of RF
output power expected by the customer and is going to be fixed on the firmware of the final end product.

Transmitting duty cycle is no less 98%.
The software is installed in operation system, named “RFTestTool.apk” ,Version 1,date 20160518.

Test Iltems Mode Data Rate Channel TX/RX
802.11a 6 Mbps U-LrJ\J-|'|\I-I:;-1439€714505/71865 ™
802.11n(HT20) MCSo UlrJ\uTI:;1 439?/14505/;11865 ™
802.11n(HT40) MCS0 UUN':|;11 gfﬁgg TX

Radiated Emissions
U-NII-1 36/40/48

M ™
802.11ac(HT20) €S0 | UNIl-3 149/155/165

802.11ac(HT40) MCS0 UUN':“;:,11 2:371129 ™

802.11ac(HT80) |  MCSO ij,\ll\::lsj 14525 ™

802.11a 6 Mbps u-lrJ\J-lTl-lel,-1439?/145051865 ™

soztmnHT20) | MCSO | senes| T

-NII-1 38/

oty Oyce 802.11n(HT40) MCS0 UL_JN“I_L,E 2?/‘1129 IR
802.11ac(HT20) MCS0 ulrJ\uTgl 439?/14505/;11865 ™

802.11ac(HT40) MCSO0 UUN,:|;11 g?ﬁgg ™

802.11ac(HT80) MCS0 ljJ,\'::lf; 14525 ™

802.11a 6 Mbps u-lrJ\J_|'|\l-lel,_1439?/14505/71865 ™

so211n(HT20) | MOS0 | s T

Band Edge 802.11n(HT40) | ~ MCSO Ufmf';;l 2?71‘29 ™

U-NII-1 36/40/48
802.11ac(HT20) MCS0 U-NII-3 149/155/165 ™

U-NII-1 38/46
802.11ac(HT40) MCSO U-NII-3 151/159 ™

Waltek Testing Group Co., Ltd.
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U-NII-3 149/155/165

U-NII-1 42
802.11ac(HT80) MCS0 U-NII-3 155 IR
U-NII-1 36/40/48
802.11a 6Mbps 1\ NI3 149/155/165 | X
U-NII-1 36/40/48
802.11n(HT20) MCS0 U-NII-3 149/155/165 ™
U-NII-1 38/46
802.11n(HT40) MCS0 UNIL3 1511159 | X
6dB Bandwidth
MCSO U-NII-1 36/40/48 X
802.11ac(HT20) U-NII-3 149/155/165
U-NII-1 38/46
802.11ac(HT40) | MCSO UNIL3 151159 | X
U-NII-1 42
802.11ac(HT80) MCS0 U-NII-3 155 ™
U-NII-1 36/40/48
802.11a 6Mbps 1y Ni3 149/155/165 | X
U-NII-1 36/40/48
802.11n(HT20) MCS0 U-NII-3 149/155/165 ™
U-NII-1 38/46
MCSO X
26dB Bandwidth and 99% Occupied 802.11n(HT40) U-NII-3 151/159
Bandwidth U-NII-1 36/40/48
802.11ac(HT20) MCS0 U-NII-3 149/155/165 ™
U-NII-1 38/46
802.11ac(HT40) MCSO U-NII-3 151/159 ™
U-NII-1 42
802.11ac(HT80) MCS0 U-NII-3 155 ™
U-NII-1 36/40/48
802.11a 6MbPs | i3 1491551165 | X
U-NII-1 36/40/48
802.11n(HT20) |  MCSO |\ (o tsomss165| 1%
U-NII-1 38/46
802.11n(HT40) |  MCSO U-NIL3 151459 | %
Conducted Output Power U-NII-1 36/40/48
802.11ac(HT20) MCS0 U-NII-3 149/155/165 ™
U-NII-1 38/46
802.11ac(HT40) MCS0 U-NII-3 151/159 ™
U-NII-1 42
802.11ac(HT80) MCS0 U-NII-3 155 ™
U-NII-1 36/40/48
| 802.11a 6Mbps | yNII3 149/155/165 |
Power Spectral Density U-NII-1 36/40/48
802.11n(HT20) MCSO i X

Waltek Testing Group Co., Ltd.
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802110(HT40) | MCSO | Luiisaoinge | T

802.11ac(HT20) | mcCs0 ulrJ\ull\uel,l 439?/14505/71865 >

802.11ac(HT40) MCSO0 UUN’|\I|”311 2?;?29 ™

802.11ac(HT80) MCSO0 5;\::131 14525 ™

Frequency Stability Un-modulation / LN 36/4;0/4Ei 65 ™
U-NII-3 149/155/1

4.5 Test Facility
The test facility has a test site registered with the following organizations:
ISED CAB identifier: CN0013. Test Firm Registration No.: 7760A.
Waltek Testing Group Co., Ltd. Has been registered and fully described in a report filed with the
Industry Canada. The acceptance letter from the Industry Canada is maintained in our files.
Registration number 7760A, October 15, 2016.
FCC Designation No.: CN1201. Test Firm Registration No.: 523476.
Waltek Testing Group Co., Ltd. EMC Laboratory “has been registered and fully described in a report
filed with the (FCC) Federal Communications Commission. The acceptance letter from the FCC is
maintained in our files. Registration number 523476, September 10, 2019.

Waltek Testing Group Co., Ltd.
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5 Equipment Used during Test
5.1 Equipments List

3m Semi-anechoic Chamber for Radiation Emissions Test site 1#

Last Calibration
Item Equipment Manufacturer Model No. Serial No. Calibration
Date Due Date
2020-04-20 2021-04-19
1 EMC Analyzer Agilent E7405A MY45114943 | 2021-04-19 2022-04-18
2022-04-28 2023-04-27
2020-04-20 2021-04-19
2 | Active Loop Antenna Beijing Dazhi ZN30900A - 2021-04-19 2022-04-18
2022-04-28 2023-04-27
Trilog Broadband 2020-08-22 2021-08-21
3 Antenna SCHWARZBECK | VULB9163 336 2021-08-21 2022-08-07
2022-08-07 2023-08-06
Coaxial Cable 2020-04-20 2021-04-19
4 (below 1GHz) Top TYPE16(13M) - 2021-04-19 2022-04-18
2022-04-28 2023-04-27
Broad-band Horn 2020-04-25 2021-04-24
5 Antenna SCHWARZBECK | BBHA 9120 D 667 2021-04-24 2022-04-23
2022-04-28 2023-04-27
Broad-band Horn 2020-04-20 2021-04-19
6 Antenna SCHWARZBECK | BBHA 9170 335 2021-04-19 2022-04-18
2022-04-28 2023-04-27
2020-04-20 2021-04-19
7 F?rr;:r?]gﬁ;ifr CONECINCE | PaP-1G18 2004 2021-04-19 | 2022-04-18
2022-04-28 2023-04-27
Coaxial Cable 2020-04-20 2021-04-19
8 (above 1GHz) Top 1GHz-25GHz | EW02014-7 | 2021-04-19 2022-04-18
2022-04-28 2023-04-27
3m Semi-anechoic Chamber for Radiation Emissions Test site 2#
Last Calibration
Item Equipment Manufacturer Model No. Serial No Calibration
Due Date
Date
2020-04-20 2021-04-19
1 Test Receiver R&S ESCI 101296 2021-04-19 2022-04-18
2022-04-28 2023-04-27
Trilog Broadband 2020-04-25 2021-04-24
2 Antenna SCHWARZBECK | VULB9160 9160-3325 2021-04-24 2022-04-23
2022-04-28 2023-04-27
Compliance 2020-04-20 2021-04-19
3 Amplifier pirection PAP-0203 22024 2021-04-19 2022-04-18
systems inc 2022-04-28 2023-04-27
2020-04-20 2021-04-19
4 Cable HUBER+SUHNER CBL2 525178 2021-04-19 2022-04-18
2022-04-28 2023-04-27

Waltek Testing Group Co., Ltd.
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RF Conducted Testing

: . .Last- Calibration
Item Equipment Manufacturer Model No. Serial No. | Calibration Due Date
Date

EMC Analyzer

1, (9k~26.5GHz) Agilent E7405A  |MY45114943| 2020-04-20 | 2021-04-19

Spectrum Analyzer

2 (9k-6GHz) R&S FSL6 100959 2020-04-20 2021-04-19
Signal Analyzer

3. (9k~26.5GHz) Agilent N9010A  |MY50520207 | 2020-04-20 | 2021-04-19

5.2 Description of Support Units
Equipment Manufacturer Model No. Series No.

/

/

/

/

5.3

Measurement Uncertainty

Parameter Uncertainty
Radio Frequency +1x10°
RF Power +1.0dB

RF Power Density +2.2dB

Radiated Spurious Emissions test

+ 5.03 dB (30M~1000MHz)

+ 5.47 dB (1000M~25000MHz)

Conducted Spurious Emissions test

+ 3.64 dB (AC mains 150KHz~30MHz)

5.4 Test Equipment Calibration

All the test equipments used are valid and calibrated by CEPREI Certification Body that address is
No.110 Dongguan Zhuang RD. Guangzhou, P.R.China.

Waltek Testing Group Co., Ltd.
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6 Test Summary

Test Iltems Test Requirement Result
Conducted Emissions 15.207(a) N/A

15.407(a)

Radiated Emissions 15.205(a) PASS
15.209(a)

Duty Cycle KDB 789033 --

6dB Bandwidth 15.407(a) PASS

& 56% Oooupied Bandwit 15407

Maximum Conducted Output Power 15.407(a) PASS

Power Spectral Density 15.407(a) PASS

Restricted bands around 15.407(a) PASS

fundamental frequency

Antenna Requirement 15.203 PASS

Maximum Permissible Exposure

1.1307(b)(1 PASS
(Exposure of Humans to RF Fields) (b)(T)

Waltek Testing Group Co., Ltd.
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7 Radiated Emissions

Test Requirement: FCC CFR47 Part 15 Section 15.209 & 15.407
Test Method: ANSI C63.10:2013
Test Result: PASS
Measurement Distance: 3m
Limit:
Field Strength Field Strength LirT1it at 3m Measurement
Frequency Distance
(MHz) Distance
uV/m uV/im dBuV/m
(m)
0.009 ~ 0.490 | 2400/F(kHz) 300 10000 * 2400/F (kHz) 20log®*0FH2) 4 g
0.490 ~ 1.705 | 24000/F(kHz) 30 100 * 24000/F (kHz) 20l0g®**°FkH2) 4 40
1.705 ~ 30 30 30 100 * 30 20log®” + 40
30 ~ 88 100 3 100 20log!"®”
88 ~ 216 150 3 150 20l0g""*”
216 ~ 960 200 3 200 20log®®?
Above 960 500 3 500 20log®®

7.1 EUT Operation

Operating Environment :

Temperature: 23.5°C
Humidity: 52.1 % RH
Atmospheric Pressure: 101.2kPa
EUT Operation :

The test was performed in transmitting mode, the test data were shown in the report.

Waltek Testing Group Co., Ltd.
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7.2 Test Setup

The radiated emission tests were performed in the 3m Semi- Anechoic Chamber test site, using the
setup accordance with the ANSI C63.10: 2013.

The test setup for emission measurement below 30MHz.

Semi-anechoic 3m Chamber
Turn Table From 0° to 360°

D pectrum AMP ombining
|_sysiem_| Networ

The test setup for emission measurement from 30 MHz to 1 GHz.

Semi-anechoic 3m Chamber

Antenna Elevation Varies From 1to 4 m
Turn Table From 0° to 360°

Turn Table

System Analyzer Network

Waltek Testing Group Co., Ltd.
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The test setup for emission measurement above 1 GHz.

Anechoic 3m Chamber

Antenna Elevation Varies From 1 to 4 m
Turn Table From 0° to 360°

4
1.5m,
i Turn Table
: Absorbers
‘ AAAA
1 1
_I__

pectrum ombining
ANa e NEetWOrK

7.3 Spectrum Analyzer Setup

Below 30MHz
Sweep Speed........ccccviiiiiiiiiieeeeee e, Auto
IF Bandwidth.............cooooeiiiiiee 10kHz
Video Bandwidth............cccoveeiiiiiiiiiieee. 10kHz
Resolution Bandwidth...........cccccoovvviiiiiinnnnes 10kHz
30MHz ~ 1GHz
Sweep Speed ... Auto
DeteCtor.....oviieeee s PK
Resolution Bandwidth............ccccccoovviviinnnnne, 100kHz
Video Bandwidth............cccoveeiiiiiiiiiiee. 300kHz
Above 1GHz
Sweep Speed ... Auto
DeteCtor ... PK
Resolution Bandwidth............ccccceevvviiiiinnnnes 1TMHz
Video Bandwidth...........cccoveeiiiiiiii . 3MHz
DeteCtor ... Ave.
Resolution Bandwidth............cccoovvviiiiiinnnnes 1TMHz
Video Bandwidth...........ccccuvveiiiiiiiiie. 10Hz

Waltek Testing Group Co., Ltd.
http://www.waltek.com.cn



Reference No.: WTD21D01004878W Page 16 of 124

7.4

7.5

Test Procedure

1. The EUT is placed on a turntable, which is 0.8m above ground plane for below 1GHz and 1.5m for

above 1GHz.

2. The turntable shall be rotated for 360 degrees to determine the position of maximum emission

level.

3. EUT is set 3m away from the receiving antenna, which is moved from 1m to 4m to find out the
maximum emissions.

4. Maximum procedure was performed on the six highest emissions to ensure EUT compliance.

5. And also, each emission was to be maximized by changing the polarization of receiving antenna
both horizontal and vertical.

6. Repeat above procedures until the measurements for all frequencies are complete.

7. The radiation measurements are performed in X,Y and Z axis positioning(X denotes lying on the
table, Y denotes side stand and Z denotes vertical stand),the worst condition was tested putting the
eut in X axis,so the worst data were shown as follow.

8. A 2.4GHz high —pass filter is used druing radiated emissions above 1GHz measurement.

Corrected Amplitude & Margin Calculation

The Corrected Amplitude is calculated by adding the Antenna Factor and Cable Factor, and

subtracting the Amplifier Gain from the Amplitude reading. The basic equation is as follows:

Corr. Ampl. = Indicated Reading + Antenna Factor + Cable Factor - Amplifier Gain

The “Margin” column of the following data tables indicates the degree of compliance with the
applicable limit. For example, a margin of -7dB means the emission is 7dB below the maximum limit
for Class B. The equation for margin calculation is as follows:

Margin = Corr. Ampl. — Limit

Waltek Testing Group Co., Ltd.
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7.6 Summary of Test Results
Test Frequency: 9KHz~30MHz

Page 17 of 124

Frequenc | Measurement | poeq | Corect | Extapolaio | MOTCTEN | Limie | gy
y @3m P dB/m dB dB(CS}‘r’r‘j'aggz)m @3om | 9B
v
(MHz) Me?:gtrj?trgent Detector Cfggg?t EXr:r?apcgﬁ.tiO “:ZE%EE:T Limits | Margin
U-NII-1:802.11a 5180MHz
6.021 25.46 QP 21.84 40.00 7.30 29.54 -22.24
15.731 24.39 QP 21.35 40.00 5.74 29.54 -23.80
25.680 25.45 QP 20.67 40.00 6.12 29.54 -23.42
U-NI1-1:802.11n20 5180MHz
6.021 25.47 QP 21.84 40.00 7.31 29.54 -22.23
15.731 24.49 QP 21.35 40.00 5.84 29.54 -23.70
25.680 25.55 QP 20.67 40.00 6.22 20.54 -23.32
U-NI1-1:802.11ac 20 5180MHz
6.021 25.44 QP 21.84 40.00 7.28 29.54 -22.26
15.731 24.39 QP 21.35 40.00 5.74 29.54 -23.80
25.680 25.56 QP 20.67 40.00 6.23 29.54 -23.31
U-NII-1:802.11n40 5190MHz
6.021 2548 QP 21.84 40.00 7.32 29.54 -22.22
15.731 24.34 QP 21.35 40.00 5.69 29.54 -23.85
25.680 25.59 QP 20.67 40.00 6.26 29.54 -23.28
U-NII-1:802.11ac40 5190MHz
6.021 25.38 QP 21.84 40.00 7.22 29.54 -22.32
15.731 24.46 QP 21.35 40.00 5.81 29.54 -23.73
25.680 25.57 QP 20.67 40.00 6.24 20.54 -23.30
U-NII-1:802.11ac80 5210MHz
6.021 25.33 QP 21.84 40.00 717 29.54 -22.37
15.731 24 .41 QP 21.35 40.00 5.76 29.54 -23.78
25.680 25.58 QP 20.67 40.00 6.25 29.54 -23.29
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Page 18 of 124

Froquonc | Vessuenert | ptocer | Corect | Extepelato | Mg ™ | Livte |
y @3m P dB/m dB dB(C\?}fT‘]"ag%m @3om | 9B
U
. Measurement
(MHz) Mearzgzzlatr;went Detector %g;ﬁ?t Ex;r?apégtlo " ;ﬁ:illj:tse 5 Limits Margin
U-NII-3 802.11a 5745MHz
6.021 25.63 QP 21.84 40.00 7.47 2054 | -22.07
15.731 25.19 QP 21.35 40.00 6.54 2954 | -23.00
25.680 25.55 QP 20.67 40.00 6.22 2954 | -23.32
U-NII-3 802.11n20 5745MHz
6.021 25.61 QP 21.84 40.00 7.45 2954 | -22.09
15.731 25.29 QP 21.35 40.00 6.64 2954 | -22.90
25.680 25.65 QP 20.67 40.00 6.32 2954 | -23.22
U-NII-3 802.11ac 5745MHz
6.021 25.51 QP 21.84 40.00 7.35 2954 | -22.19
15.731 25.26 QP 21.35 40.00 6.61 2954 | -22.93
25.680 25.68 QP 20.67 40.00 6.35 2954 | -23.19
U-NII-3 802.11n40 5755MHz
6.021 25.63 QP 21.84 40.00 7.47 2954 | -22.07
15.731 25.16 QP 21.35 40.00 6.51 2954 | -23.03
25.680 25.48 QP 20.67 40.00 6.15 2954 | -23.39
U-NII-3 802.11ac40 5755MHz
6.021 25.53 QP 21.84 40.00 7.37 2954 | 2217
15.731 25.37 QP 21.35 40.00 6.72 2054 | -22.82
25.680 25.45 QP 20.67 40.00 6.12 2954 | -23.42
U-NII-3 802.11ac80 5775MHz
6.021 25.54 QP 21.84 40.00 7.38 2954 | -22.16
15.731 25.38 QP 21.35 40.00 6.73 2954 | -22.81
25.680 25.15 QP 20.67 40.00 5.82 2954 | -23.72
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22m ECO Reel
. Measurement "
Frequenc Measurement Detector Correct | Extrapolatio results Limits Margin
results dBuV factor n factor dBuV/m
y @3m PK/QP dB/m dB (calculated) @30m dB
dBuV/m @30m
. Measurement
Measurement Correct | Extrapolatio o .
(MHz) Detector results Limits Margin
results factor n factor (calculated)
U-NII-1:802.11a 5180MHz
6.472 2517 QP 21.84 40.00 7.01 29.54 -22.53
16.160 25.87 QP 21.35 40.00 7.22 29.54 -22.32
26.339 24.39 QP 20.67 40.00 5.06 29.54 -24.48
U-NII-1:802.11n20 5180MHz
6.472 25.80 QP 21.84 40.00 7.64 29.54 -21.90
16.160 26.14 QP 21.35 40.00 7.49 29.54 -22.05
26.339 24.78 QP 20.67 40.00 5.45 29.54 -24.09
U-NII-1:802.11ac 20 5180MHz
6.472 25.68 QP 21.84 40.00 7.52 29.54 -22.02
16.160 26.59 QP 21.35 40.00 7.94 29.54 -21.60
26.339 25.07 QP 20.67 40.00 5.74 29.54 -23.80
U-NII-1:802.11n40 5190MHz
6.472 25.87 QP 21.84 40.00 7.71 29.54 -21.83
16.160 25.94 QP 21.35 40.00 7.29 29.54 -22.25
26.339 25.20 QP 20.67 40.00 5.87 29.54 -23.67
U-NII-1:802.11ac40 5190MHz
6.472 25.23 QP 21.84 40.00 7.07 29.54 -22.47
16.160 26.17 QP 21.35 40.00 7.52 29.54 -22.02
26.339 24.67 QP 20.67 40.00 5.34 29.54 -24.20
U-NII-1:802.11ac80 5210MHz
6.472 25.83 QP 21.84 40.00 7.67 29.54 -21.87
16.160 26.67 QP 21.35 40.00 8.02 29.54 -21.52
26.339 25.00 QP 20.67 40.00 5.67 29.54 -23.87
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. Measurement -
Frequenc Measurement Detector Correct | Extrapolatio results Limits Margin
results dBuV factor n factor dBuV/m
y @3m PK/QP dB/m dB (calculated) @30m dB
dBuV/im @30m
. Measurement
Measurement Correct | Extrapolatio - .
(MHZz) Detector results Limits Margin
results factor n factor (calculated)
U-NII-3 802.11a 5745MHz
6.472 25.21 QP 21.84 40.00 7.05 29.54 -22.49
16.160 25.62 QP 21.35 40.00 6.97 29.54 -22.57
26.339 24.85 QP 20.67 40.00 5.52 29.54 -24.02
U-NII-3 802.11n20 5745MHz
6.472 25.74 QP 21.84 40.00 7.58 29.54 -21.96
16.160 26.72 QP 21.35 40.00 8.07 29.54 -21.47
26.339 25.21 QP 20.67 40.00 5.88 29.54 -23.66
U-NII-3 802.11ac 5745MHz
6.472 25.16 QP 21.84 40.00 7.00 29.54 -22.54
16.160 26.23 QP 21.35 40.00 7.58 29.54 -21.96
26.339 2517 QP 20.67 40.00 5.84 29.54 -23.70
U-NII-3 802.11n40 5755MHz
6.472 25.78 QP 21.84 40.00 7.62 29.54 -21.92
16.160 26.24 QP 21.35 40.00 7.59 29.54 -21.95
26.339 24.45 QP 20.67 40.00 5.12 29.54 -24.42
U-NII-3 802.11ac40 5755MHz
6.472 25.32 QP 21.84 40.00 7.16 29.54 -22.38
16.160 26.00 QP 21.35 40.00 7.35 29.54 -22.19
26.339 24.89 QP 20.67 40.00 5.56 29.54 -23.98
U-NII-3 802.11ac80 5775MHz
6.472 25.93 QP 21.84 40.00 7.77 29.54 -21.77
16.160 26.36 QP 21.35 40.00 7.71 29.54 -21.83
26.339 25.01 QP 20.67 40.00 5.68 29.54 -23.86
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Reference No.: WTD21D01004878W

Test Frequency : 30MHz ~ 18GHz

Page 21 of 124

FCC Part

Frequency I;(-‘;(;%ii\;er Detector ;Iz-:llthrlre‘ AT Clo:rggt(g?d Corrected 1540772091205
° Angle | Height | Polar Amplitude | | imjt Margin

(MHz) (dBpV) | (PK/QP/Ave) | Degree | (m) | (H/V) (dB) (dBuV/m) | (dBuV/m) | (dB)

802.11a U-NII-1 Low Channel 5180MHz
223.45 39.96 QP 282 1.5 H -11.62 28.34 46.00 -17.66
223.45 36.76 QP 278 1.2 \Y -11.62 25.14 46.00 -20.86
4536.00 52.70 PK 242 1.8 H -2.03 50.67 74.00 -23.33
4536.00 50.43 Ave 242 1.8 H -2.03 48.40 54.00 -5.60
5141.04 54.36 PK 136 1.7 H -1.02 53.34 74.00 -20.66
5141.04 48.55 Ave 136 1.7 H -1.02 47.53 54.00 -6.47
10360.00 40.20 PK 345 1.8 H 5.33 45.53 74.00 -28.47
10360.00 36.49 Ave 345 1.8 H 5.33 41.82 54.00 -12.18
802.11a U-NII-1 Middle channel 5200MHz

223.45 40.75 QP 356 1.6 H -11.62 29.13 46.00 -16.87
223.45 36.38 QP 308 1.0 \Y -11.62 24.76 46.00 -21.24
4526.22 52.88 PK 176 1.7 H -1.94 50.94 74.00 -23.06
4526.22 49.25 Ave 176 1.7 H -1.94 47.31 54.00 -6.69
5121.25 55.70 PK 169 1.7 H -1.06 54.64 74.00 -19.36
5121.25 50.01 Ave 169 1.7 H -1.06 48.95 54.00 -5.05
10400.00 40.17 PK 43 1.3 H 5.21 45.38 74.00 -28.62
10400.00 35.75 Ave 43 1.3 H 5.21 40.96 54.00 -13.04
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FCC Part

Frequency I;(-‘;(;%ii\;er Detector ;Iz-:llthrlre‘ AT Clo:rggt(g?d Corrected 1540772091205
° Angle | Height | Polar Amplitude | | imjt Margin

(MHz) (dBpV) | (PK/QP/Ave) | Degree | (m) | (H/V) (dB) (dBuV/m) | (dBuV/m) | (dB)

802.11a U-NII-1 High channel 5240MHz
223.45 41.07 QP 46 1.7 H -11.62 29.45 46.00 -16.55
223.45 35.31 QP 239 1.1 \Y -11.62 23.69 46.00 -22.31
4505.97 53.66 PK 257 1.7 H -2.24 51.42 74.00 -22.58
4505.97 50.04 Ave 257 1.7 H -2.24 47.80 54.00 -6.20
5143.05 55.49 PK 339 2.0 H -1.09 54.40 74.00 -19.60
5143.05 50.40 Ave 339 2.0 H -1.09 49.31 54.00 -4.69
10480.00 39.12 PK 47 1.7 H 5.14 44.26 74.00 -29.74
10480.00 36.42 Ave 47 1.7 H 5.14 41.56 54.00 -12.44
802.11a U-NII-3 Low Channel 5745MHz

223.45 39.51 QP 343 1.8 H -11.62 27.89 46.00 -18.11
223.45 36.12 QP 51 1.9 \Y -11.62 24.50 46.00 -21.50
4534.59 49.34 PK 353 14 H -2.03 47.31 74.00 -26.69
4534.59 45.65 Ave 353 1.4 H -2.03 43.62 54.00 -10.38
5120.87 54.76 PK 253 2.0 H -1.02 53.74 74.00 -20.26
5120.87 47.90 Ave 253 2.0 H -1.02 46.88 54.00 -7.12
11000.00 41.80 PK 187 1.6 H 5.33 47.13 74.00 -26.87
11000.00 38.00 Ave 187 1.6 H 5.33 43.33 54.00 -10.67
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FCC Part

Frequency I;(-‘;(;%ii\;er Detector ;Iz-:llthrlre‘ AT Clo:rggt(g?d Corrected 1540772091205
° Angle | Height | Polar Amplitude | | imjt Margin

(MHz) (dBpV) | (PK/QP/Ave) | Degree | (m) | (H/V) (dB) (dBuV/m) | (dBuV/m) | (dB)

802.11a U-NII-3 Middle channel 5785MHz
223.45 38.29 QP 227 14 H -11.62 26.67 46.00 -19.33
223.45 35.41 QP 269 1.9 \Y -11.62 23.79 46.00 -22.21
4514.81 48.46 PK 126 1.6 H -1.94 46.52 74.00 -27.48
4514.81 46.43 Ave 126 1.6 H -1.94 44.49 54.00 -9.51
5134.07 54.73 PK 134 1.4 H -1.06 53.67 74.00 -20.33
5134.07 47.58 Ave 134 14 H -1.06 46.52 54.00 -7.48
11200.00 40.84 PK 67 1.9 H 5.21 46.05 74.00 -27.95
11200.00 37.76 Ave 67 1.9 H 5.21 42.97 54.00 -11.03
802.11a U-NII-3 High channel 5825MHz

223.45 38.35 QP 239 14 H -11.62 26.73 46.00 -19.27
223.45 35.72 QP 88 1.2 \Y -11.62 24.10 46.00 -21.90
4505.00 49.63 PK 211 1.4 H -2.24 47.39 74.00 -26.61
4505.00 46.40 Ave 211 1.4 H -2.24 44.16 54.00 -9.84
5142.65 55.05 PK 184 1.9 H -1.09 53.96 74.00 -20.04
5142.65 47.60 Ave 184 1.9 H -1.09 46.51 54.00 -7.49
11400.00 42.38 PK 268 1.1 H 5.14 47.52 74.00 -26.48
11400.00 36.52 Ave 268 1.1 H 5.14 41.66 54.00 -12.34
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Receiver Ui RX Antenna Corrected 15'587(/:2%3;;05

Frequency Reading Detector ;&;}ZI% " Factor X%réﬁfjgg — .
eight | Polar Limit Margin

(MHz) (dBpV) | (PK/QP/Ave) | Degree | (m) | (H/V) (dB) (dBuV/m) | (dBuV/m) | (dB)

802.11n(HT20) U-NII-1 Low Channel 5180MHz
223.45 41.30 QP 196 1.9 H -11.62 29.68 46.00 -16.32
223.45 37.21 QP 275 1.6 \Y -11.62 25.59 46.00 -20.41
4512.70 55.04 PK 300 1.7 H -2.14 52.90 74.00 -21.10
4512.70 49.82 Ave 300 1.7 H -2.14 47.68 54.00 -6.32
5127.81 45.90 PK 101 14 H -1.06 44.84 74.00 -29.16
5127.81 41.89 Ave 101 14 H -1.06 40.83 54.00 -13.17
10360.00 41.45 PK 120 1.6 H 5.33 46.78 74.00 -27.22
10360.00 37.49 Ave 120 1.6 H 5.33 42.82 54.00 -11.18
802.11n(HT20) U-NII-1 Middle channel 5200MHz

223.45 41.86 QP 36 1.9 H -11.62 30.24 46.00 -15.76
223.45 38.42 QP 2 1.4 \ -11.62 26.80 46.00 -19.20
4503.52 56.23 PK 288 2.0 H -2.12 54.11 74.00 -19.89
4503.52 51.18 Ave 288 2.0 H -2.12 49.06 54.00 -4.94
5130.12 45.86 PK 105 1.4 H -1.06 44.80 74.00 -29.20
5130.12 41.74 Ave 105 1.4 H -1.06 40.68 54.00 -13.32
10400.00 39.80 PK 95 1.7 H 5.21 45.01 74.00 -28.99
10400.00 37.74 Ave 95 1.7 H 5.21 42.95 54.00 -11.05
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Receiver Ui RX Antenna Corrected 15'587(/:2%3;;05

Frequency Reading Detector ;&;}ZI% " Factor X%réﬁfjgg — .
eight | Polar Limit Margin

(MHz) (dBpV) | (PK/QP/Ave) | Degree | (m) | (H/V) (dB) (dBuV/m) | (dBuV/m) | (dB)

802.11n(HT20) U-NII-1 High channel 5240MHz
223.45 41.45 QP 352 1.2 H -11.62 29.83 46.00 -16.17
223.45 37.61 QP 331 1.3 \Y -11.62 25.99 46.00 -20.01
4515.40 56.53 PK 151 1.3 H -1.96 54.57 74.00 -19.43
4515.40 51.24 Ave 151 1.3 H -1.96 49.28 54.00 -4.72
5124.64 47.06 PK 154 1.6 H -1.06 46.00 74.00 -28.00
5124.64 42.36 Ave 154 1.6 H -1.06 41.30 54.00 -12.70
10480.00 39.26 PK 83 14 H 5.14 44.40 74.00 -29.60
10480.00 37.49 Ave 83 14 H 5.14 42.63 54.00 -11.37
802.11n(HT20) U-NII-3 Low Channel 5745MHz

223.45 42.19 QP 253 1.6 H -11.62 30.57 46.00 -15.43
223.45 41.74 QP 24 1.9 \Y -11.62 30.12 46.00 -15.88
4528.32 43.09 PK 278 1.9 H -2.03 41.06 74.00 -32.94
4528.32 34.67 Ave 278 1.9 H -2.03 32.64 54.00 -21.36
5136.61 47.42 PK 224 1.3 H -1.02 46.40 74.00 -27.60
5136.61 38.06 Ave 224 1.3 H -1.02 37.04 54.00 -16.96
11000.00 41.07 PK 36 1.1 H 5.33 46.40 74.00 -27.60
11000.00 42.29 Ave 36 1.1 H 5.33 47.62 54.00 -6.38
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Receiver Ui RX Antenna Corrected 15'587(/:2%3;;05

Frequency Reading Detector ;&;}ZI% " Factor X%réﬁfjgg — .
eight | Polar Limit Margin

(MHz) (dBpV) | (PK/QP/Ave) | Degree | (m) | (H/V) (dB) (dBuV/m) | (dBuV/m) | (dB)

802.11n(HT20) U-NII-3 Middle channel 5785MHz
223.45 42.04 QP 167 1.5 H -11.62 30.42 46.00 -15.58
223.45 43.11 QP 103 1.2 \Y -11.62 31.49 46.00 -14.51
4515.90 44.49 PK 189 1.3 H -1.94 42.55 74.00 -31.45
4515.90 35.23 Ave 189 1.3 H -1.94 33.29 54.00 -20.71
5111.37 48.01 PK 198 1.2 H -1.06 46.95 74.00 -27.05
5111.37 37.91 Ave 198 1.2 H -1.06 36.85 54.00 -17.15
11200.00 41.43 PK 124 1.2 H 5.21 46.64 74.00 -27.36
11200.00 31.17 Ave 124 1.2 H 5.21 36.38 54.00 -17.62
802.11n(HT20) U-NII-3 High channel 5825MHz

223.45 40.59 QP 183 1.8 H -11.62 28.97 46.00 -17.03
223.45 43.74 QP 27 1.3 \Y -11.62 32.12 46.00 -13.88
4529.90 44.17 PK 289 1.4 H -2.24 41.93 74.00 -32.07
4529.90 36.60 Ave 289 1.4 H -2.24 34.36 54.00 -19.64
5112.69 47.63 PK 88 1.7 H -1.09 46.54 74.00 -27.46
5112.69 39.42 Ave 88 1.7 H -1.09 38.33 54.00 -15.67
11400.00 40.91 PK 326 1.5 H 5.14 46.05 74.00 -27.95
11400.00 33.48 Ave 326 1.5 H 5.14 38.62 54.00 -15.38
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Receiver Ui RX Antenna Corrected 15'587(/:2%3;;05

Frequency Reading Detector ;&;}ZI% " Factor X%réﬁfjgg — .
eight | Polar Limit Margin

(MHz) (dBpV) | (PK/QP/Ave) | Degree | (m) | (H/V) (dB) (dBuV/m) | (dBuV/m) | (dB)

802.11n(HT40) U-NII-1 Low Channel 5190MHz
223.45 37.54 QP 138 1.2 H -11.62 25.92 46.00 -20.08
223.45 50.57 QP 193 1.5 \Y -11.62 38.95 46.00 -7.05
4514 .52 42.66 PK 152 1.6 H -1.89 40.77 74.00 -33.23
4514.52 32.66 Ave 152 1.6 H -1.89 30.77 54.00 -23.23
5111.18 46.07 PK 7 1.6 H -1.06 45.01 74.00 -28.99
5111.18 37.88 Ave 7 1.6 H -1.06 36.82 54.00 -17.18
10380.00 38.96 PK 60 1.5 H 5.26 44.22 74.00 -29.78
10380.00 35.23 Ave 60 1.5 H 5.26 40.49 54.00 -13.51
802.11n(HT40) U-NII-1 High channel 5230MHz

223.45 38.13 QP 220 2.0 H -11.62 26.51 46.00 -19.49
223.45 49.73 QP 329 2.0 \Y -11.62 38.11 46.00 -7.89
4517.03 43.19 PK 149 1.1 H -1.94 41.25 74.00 -32.75
4517.03 32.47 Ave 149 1.1 H -1.94 30.53 54.00 -23.47
5147.54 47.97 PK 316 1.2 H -1.06 46.91 74.00 -27.09
5147.54 38.16 Ave 316 1.2 H -1.06 37.10 54.00 -16.90
10460.00 39.46 PK 276 1.7 H 5.28 44.74 74.00 -29.26
10480.00 36.07 Ave 276 1.7 H 5.28 41.35 54.00 -12.65
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FCC Part

Frequency I;(-‘;(;%ii\;er Detector ;Iz-:llthrlre‘ AT Clo:rggt(g?d Corrected 1540772091205
° Angle | Height | Polar Amplitude | | imjt Margin

(MHz) (dBpV) | (PK/QP/Ave) | Degree | (m) | (H/V) (dB) (dBuV/m) | (dBuV/m) | (dB)

802.11n(HT40) U-NII-3 Low Channel 5755MHz
223.45 46.78 QP 171 1.3 H -11.62 35.16 46.00 -10.84
223.45 38.54 QP 179 1.9 \Y -11.62 26.92 46.00 -19.08
4508.62 39.38 PK 314 1.6 H -1.89 37.49 74.00 -36.51
4508.62 36.14 Ave 314 1.6 H -1.89 34.25 54.00 -19.75
5123.39 47.88 PK 278 1.3 H -1.06 46.82 74.00 -27.18
5123.39 40.82 Ave 278 1.3 H -1.06 39.76 54.00 -14.24
11020.00 45.85 PK 137 1.0 H 5.26 51.11 74.00 -22.89
11020.00 39.76 Ave 137 1.0 H 5.26 45.02 54.00 -8.98
802.11n(HT40) U-NII-3 High channel 5795MHz

223.45 45.96 QP 148 1.5 H -11.62 34.34 46.00 -11.66
223.45 37.62 QP 114 1.7 \Y -11.62 26.00 46.00 -20.00
4503.41 39.45 PK 7 1.7 H -1.94 37.51 74.00 -36.49
4503.41 35.66 Ave 7 1.7 H -1.94 33.72 54.00 -20.28
5119.15 47.12 PK 218 1.5 H -1.06 46.06 74.00 -27.94
5119.15 41.59 Ave 218 1.5 H -1.06 40.53 54.00 -13.47
11100.00 45.93 PK 306 1.0 H 5.28 51.21 74.00 -22.79
11100.00 38.84 Ave 306 1.0 H 5.28 4412 54.00 -9.88
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Receiver Ui RX Antenna Corrected 15'587(/:2%3;;05

Frequency Reading Detector ;&;}ZI% " Factor X%réﬁfjgg — .
eight | Polar Limit Margin

(MHz) (dBpV) | (PK/QP/Ave) | Degree | (m) | (H/V) (dB) (dBuV/m) | (dBuV/m) | (dB)

802.11ac(HT20) U-NII-1 Low Channel 5180MHz
223.45 38.02 QP 238 1.7 H -11.62 26.40 46.00 -19.60
223.45 48.74 QP 162 1.6 \Y -11.62 37.12 46.00 -8.88
4531.24 46.47 PK 153 1.5 H -1.86 44.61 74.00 -29.39
4531.24 38.39 Ave 153 1.5 H -1.86 36.53 54.00 -17.47
5125.20 42.88 PK 67 1.5 H -1.06 41.82 74.00 -32.18
5125.20 38.45 Ave 67 1.5 H -1.06 37.39 54.00 -16.61
10360.00 45.51 PK 170 1.4 H 5.33 50.84 74.00 -23.16
10360.00 38.73 Ave 170 1.4 H 5.33 44.06 54.00 -9.94
802.11ac(HT20) U-NII-1 Middle channel 5200MHz

223.45 37.32 QP 44 1.6 H -11.62 25.70 46.00 -20.30
223.45 49.43 QP 286 1.2 \Y -11.62 37.81 46.00 -8.19
4531.84 45.48 PK 307 1.9 H -1.82 43.66 74.00 -30.34
4531.84 37.79 Ave 307 1.9 H -1.82 35.97 54.00 -18.03
5116.05 44.20 PK 68 1.4 H -1.06 43.14 74.00 -30.86
5116.05 38.36 Ave 68 1.4 H -1.06 37.30 54.00 -16.70
10400.00 40.72 PK 21 1.2 H 5.21 45.93 74.00 -28.07
10400.00 36.91 Ave 21 1.2 H 5.21 42.12 54.00 -11.88
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FCC Part

Frequency I;(-‘;(;%ii\;er Detector ;Iz-:llthrlre‘ AT Clo:rggt(g?d Corrected 1540772091205
° Angle | Height | Polar Amplitude | | imjt Margin

(MHz) (dBpV) | (PK/QP/Ave) | Degree | (m) | (H/V) (dB) (dBuV/m) | (dBuV/m) | (dB)

802.11ac(HT20) U-NII-1 High channel 5240MHz
223.45 37.81 QP 162 1.8 H -11.62 26.19 46.00 -19.81
223.45 49.38 QP 151 1.9 \Y -11.62 37.76 46.00 -8.24
4530.49 45.63 PK 155 1.3 H -1.81 43.82 74.00 -30.18
4530.49 37.31 Ave 155 1.3 H -1.81 35.50 54.00 -18.50
5121.87 4418 PK 1 1.8 H -1.06 43.12 74.00 -30.88
5121.87 37.61 Ave 1 1.8 H -1.06 36.55 54.00 -17.45
10480.00 40.43 PK 360 1.9 H 5.14 4557 74.00 -28.43
10480.00 36.46 Ave 360 1.9 H 5.14 41.60 54.00 -12.40
802.11ac(HT20) U-NII-3 Low Channel 5745MHz

223.45 47.77 QP 260 1.9 H -11.62 36.15 46.00 -9.85
223.45 43.49 QP 14 1.3 \Y -11.62 31.87 46.00 -14.13
4534.54 42.56 PK 105 14 H -2.03 40.53 74.00 -33.47
4534.54 38.65 Ave 105 1.4 H -2.03 36.62 54.00 -17.38
5115.96 45.96 PK 289 2.0 H -1.02 44.94 74.00 -29.06
5115.96 38.25 Ave 289 2.0 H -1.02 37.23 54.00 -16.77
11000.00 41.11 PK 195 1.8 H 5.33 46.44 74.00 -27.56
11000.00 41.31 Ave 195 1.8 H 5.33 46.64 54.00 -7.36
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Reference No.: WTD21D01004878W

Page 31 of 124

Receiver Ui RX Antenna Corrected 15'587(/:2%3;;05

Frequency Reading Detector ;&;}ZI% " Factor X%réﬁfjgg — .
eight | Polar Limit Margin

(MHz) (dBpV) | (PK/QP/Ave) | Degree | (m) | (H/V) (dB) (dBuV/m) | (dBuV/m) | (dB)

802.11ac(HT20) U-NII-3 Middle channel 5785MHz
223.45 47.83 QP 222 1.1 H -11.62 36.21 46.00 -9.79
223.45 42.55 QP 193 1.2 \Y -11.62 30.93 46.00 -15.07
4533.30 43.14 PK 234 1.5 H -1.94 41.20 74.00 -32.80
4533.30 39.19 Ave 234 1.5 H -1.94 37.25 54.00 -16.75
5123.11 45.67 PK 234 1.3 H -1.06 44.61 74.00 -29.39
5123.11 38.68 Ave 234 1.3 H -1.06 37.62 54.00 -16.38
11200.00 41.08 PK 205 1.6 H 5.21 46.29 74.00 -27.71
11200.00 40.25 Ave 205 1.6 H 5.21 45.46 54.00 -8.54
802.11ac(HT20) U-NII-3 High channel 5825MHz

223.45 48.40 QP 192 14 H -11.62 36.78 46.00 -9.22
223.45 43.46 QP 290 1.5 \Y -11.62 31.84 46.00 -14.16
4517.08 42.87 PK 98 1.9 H -2.24 40.63 74.00 -33.37
4517.08 40.18 Ave 98 1.9 H -2.24 37.94 54.00 -16.06
5134.15 47.55 PK 99 1.0 H -1.09 46.46 74.00 -27.54
5134.15 39.95 Ave 99 1.0 H -1.09 38.86 54.00 -15.14
11400.00 40.19 PK 243 2.0 H 5.14 45.33 74.00 -28.67
11400.00 39.88 Ave 243 2.0 H 5.14 45.02 54.00 -8.98
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Page 32 of 124

Receiver Ui RX Antenna Corrected 15'587(/:2%3;;05

Frequency Reading Detector ;&;}ZI% " Factor X%réﬁfjgg — .
eight | Polar Limit Margin

(MHz) (dBpV) | (PK/QP/Ave) | Degree | (m) | (H/V) (dB) (dBuV/m) | (dBuV/m) | (dB)

802.11ac(HT40) U-NII-1 Low Channel 5190MHz
223.45 37.54 QP 138 1.2 H -11.62 25.92 46.00 -20.08
223.45 50.57 QP 193 1.5 \Y -11.62 38.95 46.00 -7.05
4514 .52 42.66 PK 152 1.6 H -1.89 40.77 74.00 -33.23
4514.52 32.66 Ave 152 1.6 H -1.89 30.77 54.00 -23.23
5111.18 46.07 PK 7 1.6 H -1.06 45.01 74.00 -28.99
5111.18 37.88 Ave 7 1.6 H -1.06 36.82 54.00 -17.18
10380.00 38.96 PK 60 1.5 H 5.26 44.22 74.00 -29.78
10380.00 35.23 Ave 60 1.5 H 5.26 40.49 54.00 -13.51
802.11ac(HT40) U-NII-1 High channel 5230MHz

223.45 38.13 QP 220 2.0 H -11.62 26.51 46.00 -19.49
223.45 49.73 QP 329 2.0 \Y -11.62 38.11 46.00 -7.89
4517.03 43.19 PK 149 1.1 H -1.94 41.25 74.00 -32.75
4517.03 32.47 Ave 149 1.1 H -1.94 30.53 54.00 -23.47
5147.54 47.97 PK 316 1.2 H -1.06 46.91 74.00 -27.09
5147.54 38.16 Ave 316 1.2 H -1.06 37.10 54.00 -16.90
10460.00 39.46 PK 276 1.7 H 5.28 44.74 74.00 -29.26
10480.00 36.07 Ave 276 1.7 H 5.28 41.35 54.00 -12.65
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Receiver Ui RX Antenna Corrected 15'587(/:2%3;;05

Frequency Reading Detector ;&;}ZI% " Factor X%réﬁfjgg — .
eight | Polar Limit Margin

(MHz) (dBpV) | (PK/QP/Ave) | Degree | (m) | (H/V) (dB) (dBuV/m) | (dBuV/m) | (dB)

802.11ac(HT40) U-NII-3 Low Channel 5755MHz
223.45 46.78 QP 171 1.3 H -11.62 35.16 46.00 -10.84
223.45 38.54 QP 179 1.9 \Y -11.62 26.92 46.00 -19.08
4508.62 39.38 PK 314 1.6 H -1.89 37.49 74.00 -36.51
4508.62 36.14 Ave 314 1.6 H -1.89 34.25 54.00 -19.75
5123.39 47.88 PK 278 1.3 H -1.06 46.82 74.00 -27.18
5123.39 40.82 Ave 278 1.3 H -1.06 39.76 54.00 -14.24
11020.00 45.85 PK 137 1.0 H 5.26 51.11 74.00 -22.89
11020.00 29.76 Ave 137 1.0 H 5.26 35.02 54.00 -18.98
802.11ac(HT40) U-NII-3 High channel 5795MHz

223.45 45.98 QP 212 1.9 H -11.62 34.36 46.00 -11.64
223.45 38.52 QP 260 1.0 \Y -11.62 26.90 46.00 -19.10
4516.95 39.64 PK 231 1.7 H -1.94 37.70 74.00 -36.30
4516.95 35.71 Ave 231 1.7 H -1.94 33.77 54.00 -20.23
5117.67 47.86 PK 188 1.2 H -1.06 46.80 74.00 -27.20
5117.67 41.09 Ave 188 1.2 H -1.06 40.03 54.00 -13.97
11340.00 41.75 PK 200 1.7 H 5.28 47.03 74.00 -26.97
11340.00 36.55 Ave 200 1.7 H 5.28 41.83 54.00 -12.17
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FCC Part

Frequency I;(-‘;(;%ii\;er Detector ;Iz-:llthrlre‘ AT Clo:rggt(g?d Corrected 1540772091205
° Angle | Height | Polar Amplitude | | imjt Margin

(MHz) (dBpV) | (PK/QP/Ave) | Degree | (m) | (H/V) (dB) (dBuV/m) | (dBuV/m) | (dB)

802.11ac(HT80) U-NII-1 Low Channel 5210MHz

223.45 50.85 QP 309 1.3 H -11.62 39.23 46.00 -6.77
4519.79 35.91 QP 41 1.3 \Y -11.62 24.29 46.00 -21.71
4536.16 24.40 PK 132 1.3 H -1.88 22.52 74.00 -51.48
4536.16 40.27 Ave 132 1.3 H -1.88 38.39 54.00 -15.61
5136.38 38.25 PK 260 1.1 H -1.06 37.19 74.00 -36.81
5136.38 46.94 Ave 260 1.1 H -1.06 45.88 54.00 -8.12
10420.00 40.09 PK 5 1.1 H 4.65 44.74 74.00 -29.26
10420.00 36.08 Ave 5 1.1 H 4.65 40.73 54.00 -13.27

802.11ac(HT80) U-NII-3 Low Channel 5775MHz

4536.16 25.16 QP 292 1.4 H -11.62 13.54 46.00 -32.46
4517.56 40.01 QP 155 1.2 \Y -11.62 28.39 46.00 -17.61
4509.97 38.32 PK 263 1.9 H -1.88 36.44 74.00 -37.56
4509.97 47.04 Ave 263 1.9 H -1.88 45.16 54.00 -8.84
5118.46 42.09 PK 146 1.7 H -1.06 41.03 74.00 -32.97
5118.46 35.39 Ave 146 1.7 H -1.06 34.33 54.00 -19.67
11060.00 45.61 PK 266 1.9 H 4.65 50.26 74.00 -23.74
11060.00 36.89 Ave 266 1.9 H 4.65 41.54 54.00 -12.46
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Page 35 of 124

22m ECO Reel
FCC Part

Frequency I;(-‘;(;%ii\;er Detector ;Iz-:llthrlre‘ AT Clo:rggt(g?d Corrected 15-407/209/205
° Angle | Height | Polar Amplitude | | imjt Margin

(MHz) (dBpV) | (PK/QP/Ave) | Degree | (m) | (H/V) (dB) (dBuV/m) | (dBuV/m) | (dB)

802.11a U-NII-1 Low Channel 5180MHz
235.19 41.08 QP 127 1.8 H -11.62 29.46 46.00 -16.54
235.19 38.61 QP 91 1.1 \ -11.62 26.99 46.00 -19.01
4516.49 54.26 PK 15 1.7 H -2.03 52.23 74.00 -21.77
4516.49 44.32 Ave 15 1.7 H -2.03 42.29 54.00 -11.71
5121.77 52.85 PK 181 1.2 H -1.02 51.83 74.00 -22.17
5121.77 44.35 Ave 181 1.2 H -1.02 43.33 54.00 -10.67
10360.00 41.40 PK 357 2.0 H 5.33 46.73 74.00 -27.27
10360.00 37.47 Ave 357 2.0 H 5.33 42.80 54.00 -11.20
802.11a U-NII-1 Middle channel 5200MHz

235.19 41.64 QP 205 1.9 H -11.62 30.02 46.00 -15.98
235.19 39.07 QP 212 1.0 \Y -11.62 27.45 46.00 -18.55
4523.06 55.68 PK 304 1.9 H -1.94 53.74 74.00 -20.26
4523.06 43.84 Ave 304 1.9 H -1.94 41.90 54.00 -12.10
5110.58 52.26 PK 85 14 H -1.06 51.20 74.00 -22.80
5110.58 46.13 Ave 85 1.4 H -1.06 45.07 54.00 -8.93
10400.00 40.00 PK 218 1.9 H 5.21 45.21 74.00 -28.79
10400.00 36.00 Ave 218 1.9 H 5.21 41.21 54.00 -12.79
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Page 36 of 124

FCC Part

Frequency I;(-‘;(;%ii\;er Detector ;Iz-:llthrlre‘ AT Clo:rggt(g?d Corrected 15-407/209/205
° Angle | Height | Polar Amplitude | | imjt Margin

(MHz) (dBpV) | (PK/QP/Ave) | Degree | (m) | (H/V) (dB) (dBuV/m) | (dBuV/m) | (dB)

802.11a U-NII-1 High channel 5240MHz
235.19 42.16 QP 4 1.9 H -11.62 30.54 46.00 -15.46
235.19 36.91 QP 338 1.2 \ -11.62 25.29 46.00 -20.71
4508.60 52.07 PK 110 1.6 H -2.24 49.83 74.00 -24.17
4508.60 42.34 Ave 110 1.6 H -2.24 40.10 54.00 -13.90
5120.15 55.60 PK 207 1.7 H -1.09 54.51 74.00 -19.49
5120.15 46.73 Ave 207 1.7 H -1.09 45.64 54.00 -8.36
10480.00 40.74 PK 146 1.1 H 5.14 45.88 74.00 -28.12
10480.00 37.81 Ave 146 1.1 H 5.14 42.95 54.00 -11.05
802.11a U-NII-3 Low Channel 5745MHz

235.19 41.81 QP 158 1.7 H -11.62 30.19 46.00 -15.81
235.19 35.83 QP 239 1.6 \Y -11.62 24.21 46.00 -21.79
4507.20 53.28 PK 213 1.7 H -2.06 51.22 74.00 -22.78
4507.20 42.91 Ave 213 1.7 H -2.06 40.85 54.00 -13.15
5362.53 45.42 PK 139 1.3 H -1.25 4417 74.00 -29.83
5362.53 37.24 Ave 139 1.3 H -1.25 35.99 54.00 -18.01
11490.00 43.05 PK 21 1.9 H 5.93 48.98 74.00 -25.02
11490.00 33.50 Ave 21 1.9 H 5.93 39.43 54.00 -14.57
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Page 37 of 124

FCC Part

Frequency I;(-‘;(;%ii\;er Detector ;Iz-:llthrlre‘ AT Clo:rggt(g?d Corrected 15-407/209/205
° Angle | Height | Polar Amplitude | | imjt Margin

(MHz) (dBpV) | (PK/QP/Ave) | Degree | (m) | (H/V) (dB) (dBuV/m) | (dBuV/m) | (dB)

802.11a U-NII-3 Middle channel 5785MHz
235.19 41.24 QP 181 1.1 H -11.62 29.62 46.00 -16.38
235.19 40.71 QP 208 1.6 \ -11.62 29.09 46.00 -16.91
4532.51 54.62 PK 142 14 H -2.03 52.59 74.00 -21.41
4532.51 42.53 Ave 142 1.4 H -2.03 40.50 54.00 -13.50
5388.17 45.34 PK 133 1.1 H -1.22 4412 74.00 -29.88
5388.17 37.59 Ave 133 1.1 H -1.22 36.37 54.00 -17.63
11570.00 42.13 PK 241 1.3 H 5.81 47.94 74.00 -26.06
11570.00 36.16 Ave 241 1.3 H 5.81 41.97 54.00 -12.03
802.11a U-NII-3 High channel 5825MHz

235.19 40.50 QP 86 2.0 H -11.62 28.88 46.00 -17.12
235.19 40.26 QP 210 1.3 \Y -11.62 28.64 46.00 -17.36
4515.94 54.25 PK 242 1.8 H -1.84 52.41 74.00 -21.59
4515.94 42.54 Ave 242 1.8 H -1.84 40.70 54.00 -13.30
5386.84 45.35 PK 176 1.8 H -1.30 44.05 74.00 -29.95
5386.84 37.54 Ave 176 1.8 H -1.30 36.24 54.00 -17.76
11650.00 41.85 PK 350 1.1 H 5.84 47.69 74.00 -26.31
11650.00 33.69 Ave 350 1.1 H 5.84 39.53 54.00 -14.47
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Receiver Ui RX Antenna Corrected 15'587(/:2%3;;05

Frequency Reading Detector ;&;}ZI% " Factor X%réﬁfjgg — .
eight | Polar Limit Margin

(MHz) (dBpV) | (PK/QP/Ave) | Degree | (m) | (H/V) (dB) (dBuV/m) | (dBuV/m) | (dB)

802.11n(HT20) U-NII-1 Low Channel 5180MHz
235.19 41.93 QP 174 1.7 H -11.62 30.31 46.00 -15.69
235.19 40.32 QP 114 1.9 \ -11.62 28.70 46.00 -17.30
4506.07 53.39 PK 87 1.7 H -2.14 51.25 74.00 -22.75
4506.07 41.37 Ave 87 1.7 H -2.14 39.23 54.00 -14.77
5110.80 46.86 PK 337 14 H -1.06 45.80 74.00 -28.20
5110.80 38.43 Ave 337 1.4 H -1.06 37.37 54.00 -16.63
10360.00 40.78 PK 335 1.6 H 5.33 46.11 74.00 -27.89
10360.00 38.33 Ave 335 1.6 H 5.33 43.66 54.00 -10.34
802.11n(HT20) U-NII-1 Middle channel 5200MHz

235.19 41.25 QP 185 1.3 H -11.62 29.63 46.00 -16.37
235.19 39.38 QP 243 1.9 \Y -11.62 27.76 46.00 -18.24
4520.08 52.54 PK 23 1.5 H -2.12 50.42 74.00 -23.58
4520.08 41.24 Ave 23 1.5 H -2.12 39.12 54.00 -14.88
5144.50 47.67 PK 32 1.6 H -1.06 46.61 74.00 -27.39
5144.50 38.48 Ave 32 1.6 H -1.06 37.42 54.00 -16.58
10400.00 42.96 PK 177 1.1 H 5.21 48.17 74.00 -25.83
10400.00 37.02 Ave 177 1.1 H 5.21 42.23 54.00 -11.77

Waltek Testing Group Co., Ltd.
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FCC Part

Frequency I;(-‘;(;%ii\;er Detector ;Iz-:llthrlre‘ AT Clo:rggt(g?d Corrected 15-407/209/205
° Angle | Height | Polar Amplitude | | imjt Margin

(MHz) (dBpV) | (PK/QP/Ave) | Degree | (m) | (H/V) (dB) (dBuV/m) | (dBuV/m) | (dB)

802.11n(HT20) U-NII-1 High channel 5240MHz
235.19 42.95 QP 232 1.7 H -11.62 31.33 46.00 -14.67
235.19 39.33 QP 200 1.9 \ -11.62 27.71 46.00 -18.29
4509.35 55.90 PK 358 1.9 H -1.96 53.94 74.00 -20.06
4509.35 43.84 Ave 358 1.9 H -1.96 41.88 54.00 -12.12
5127.76 48.36 PK 286 1.0 H -1.06 47.30 74.00 -26.70
5127.76 38.23 Ave 286 1.0 H -1.06 37.17 54.00 -16.83
10480.00 42.65 PK 268 1.0 H 5.14 47.79 74.00 -26.21
10480.00 38.04 Ave 268 1.0 H 5.14 43.18 54.00 -10.82
802.11n(HT20) U-NII-3 Low Channel 5745MHz

235.19 41.47 QP 100 1.3 H -11.62 29.85 46.00 -16.15
235.19 50.58 QP 94 1.8 \ -11.62 38.96 46.00 -7.04
4523.02 45.75 PK 311 1.7 H -2.06 43.69 74.00 -30.31
4523.02 47.58 Ave 311 1.7 H -2.06 45.52 54.00 -8.48
5367.19 46.53 PK 92 1.9 H -1.25 45.28 74.00 -28.72
5367.19 39.18 Ave 92 1.9 H -1.25 37.93 54.00 -16.07
11490.00 40.98 PK 169 1.5 H 5.93 46.91 74.00 -27.07
11490.00 36.35 Ave 169 1.5 H 5.93 42.28 54.00 -11.72
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Page 40 of 124

Receiver Ui RX Antenna Corrected 15'587(/:2%3;;05

Frequency Reading Detector ;&;}ZI% " Factor X%réﬁfjgg — .
eight | Polar Limit Margin

(MHz) (dBpV) | (PK/QP/Ave) | Degree | (m) | (H/V) (dB) (dBuV/m) | (dBuV/m) | (dB)

802.11n(HT20) U-NII-3 Middle channel 5785MHz
235.19 40.79 QP 254 1.1 H -11.62 29.17 46.00 -16.83
235.19 44.82 QP 41 1.9 \ -11.62 33.20 46.00 -12.80
4510.64 47.04 PK 10 1.5 H -2.03 45.01 74.00 -28.99
4510.64 47.43 Ave 10 1.5 H -2.03 45.40 54.00 -8.60
5387.01 46.23 PK 154 1.2 H -1.22 45.01 74.00 -28.99
5387.01 39.80 Ave 154 1.2 H -1.22 38.58 54.00 -15.42
11570.00 40.21 PK 207 1.1 H 5.81 46.02 74.00 -27.97
11570.00 33.31 Ave 207 1.1 H 5.81 39.12 54.00 -14.88
802.11n(HT20) U-NII-3 High channel 5825MHz

235.19 42.05 QP 51 1.7 H -11.62 30.43 46.00 -15.57
235.19 43.57 QP 116 1.0 \Y -11.62 31.95 46.00 -14.05
4535.31 47.60 PK 321 1.4 H -1.84 45.76 74.00 -28.24
4535.31 46.87 Ave 321 1.4 H -1.84 45.03 54.00 -8.97
5351.25 45.56 PK 71 1.8 H -1.30 44.26 74.00 -29.74
5351.25 38.02 Ave 71 1.8 H -1.30 36.72 54.00 -17.28
11650.00 35.85 PK 219 1.3 H 5.84 41.69 74.00 -32.31
11650.00 30.64 Ave 219 1.3 H 5.84 36.48 54.00 -17.52
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Page 41 of 124

Receiver Ui RX Antenna Corrected 15'587(/:2%3;;05

Frequency Reading Detector ;&;}ZI% " Factor X%réﬁfjgg — .
eight | Polar Limit Margin

(MHz) (dBpV) | (PK/QP/Ave) | Degree | (m) | (H/V) (dB) (dBuV/m) | (dBuV/m) | (dB)

802.11n(HT40) U-NII-1 Low Channel 5190MHz
235.19 39.04 QP 223 1.9 H -11.62 27.42 46.00 -18.58
235.19 36.62 QP 76 1.1 \ -11.62 25.00 46.00 -21.00
4515.09 43.94 PK 320 14 H -1.89 42.05 74.00 -31.95
4515.09 34.60 Ave 320 1.4 H -1.89 32.71 54.00 -21.29
5118.43 45.06 PK 274 1.3 H -1.06 44.00 74.00 -30.00
5118.43 37.17 Ave 274 1.3 H -1.06 36.11 54.00 -17.89
10380.00 39.19 PK 146 1.3 H 5.26 44 .45 74.00 -29.55
10380.00 34.18 Ave 146 1.3 H 5.26 39.44 54.00 -14.56
802.11n(HT40) U-NII-1 High channel 5230MHz

235.19 38.21 QP 176 1.7 H -11.62 26.59 46.00 -19.41
235.19 35.90 QP 172 1.0 \Y -11.62 24.28 46.00 -21.72
4537.74 42.95 PK 96 1.7 H -1.94 41.01 74.00 -32.99
4537.74 35.48 Ave 96 1.7 H -1.94 33.54 54.00 -20.46
5135.41 45.31 PK 80 1.4 H -1.06 44.25 74.00 -29.75
5135.41 36.51 Ave 80 1.4 H -1.06 35.45 54.00 -18.55
10460.00 42.08 PK 254 1.2 H 5.28 47.36 74.00 -26.64
10480.00 36.24 Ave 254 1.2 H 5.28 41.52 54.00 -12.48
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Receiver Ui RX Antenna Corrected 15'587(/:2%3;;05

Frequency Reading Detector ;&;}ZI% " Factor X%réﬁfjgg — .
eight | Polar Limit Margin

(MHz) (dBpV) | (PK/QP/Ave) | Degree | (m) | (H/V) (dB) (dBuV/m) | (dBuV/m) | (dB)

802.11n(HT40) U-NII-3 Low Channel 5755MHz
235.19 41.06 QP 200 1.6 H -11.62 29.44 46.00 -16.56
235.19 39.22 QP 279 1.6 \ -11.62 27.60 46.00 -18.40
4514.93 42.54 PK 293 1.2 H -1.96 40.58 74.00 -33.42
4514.93 33.95 Ave 293 1.2 H -1.96 31.99 54.00 -22.01
5383.94 46.56 PK 109 1.9 H -1.01 4555 74.00 -28.45
5383.94 37.26 Ave 109 1.9 H -1.01 36.25 54.00 -17.75
11510.00 40.51 PK 295 14 H 5.88 46.39 74.00 -27.61
11510.00 35.18 Ave 295 1.4 H 5.88 41.06 54.00 -12.94
802.11n(HT40) U-NII-3 High channel 5795MHz

235.19 40.86 QP 124 1.8 H -11.62 29.24 46.00 -16.76
235.19 40.11 QP 169 1.8 \Y -11.62 28.49 46.00 -17.51
4535.55 43.01 PK 14 1.8 H -1.92 41.09 74.00 -32.91
4535.55 34.44 Ave 14 1.8 H -1.92 32.52 54.00 -21.48
5351.57 45.34 PK 81 1.6 H -1.04 44.30 74.00 -29.70
5351.57 39.32 Ave 81 1.6 H -1.04 38.28 54.00 -15.72
11590.00 41.24 PK 341 1.3 H 5.63 46.87 74.00 -27.13
11590.00 36.68 Ave 341 1.3 H 5.63 42.31 54.00 -11.69
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Receiver Ui RX Antenna Corrected 15'587(/:2%3;;05

Frequency Reading Detector ;&;}ZI% " Factor X%réﬁfjgg — .
eight | Polar Limit Margin

(MHz) (dBpV) | (PK/QP/Ave) | Degree | (m) | (H/V) (dB) (dBuV/m) | (dBuV/m) | (dB)

802.11ac(HT20) U-NII-1 Low Channel 5180MHz
235.19 37.46 QP 340 1.3 H -11.62 25.84 46.00 -20.16
235.19 39.60 QP 12 1.3 \ -11.62 27.98 46.00 -18.02
4508.02 45.14 PK 345 1.1 H -1.86 43.28 74.00 -30.72
4508.02 38.99 Ave 345 1.1 H -1.86 37.13 54.00 -16.87
5124.32 38.14 PK 197 14 H -1.06 37.08 74.00 -36.92
5124.32 40.13 Ave 197 1.4 H -1.06 39.07 54.00 -14.93
10360.00 45.48 PK 166 1.2 H 5.33 50.81 74.00 -23.19
10360.00 39.65 Ave 166 1.2 H 5.33 44.98 54.00 -9.02
802.11ac(HT20) U-NII-1 Middle channel 5200MHz

235.19 37.97 QP 56 1.6 H -11.62 26.35 46.00 -19.65
235.19 40.43 QP 356 1.8 \Y -11.62 28.81 46.00 -17.19
4503.24 44.82 PK 85 1.4 H -1.82 43.00 74.00 -31.00
4503.24 38.63 Ave 85 1.4 H -1.82 36.81 54.00 -17.19
5114.24 39.68 PK 231 1.2 H -1.06 38.62 74.00 -35.38
5114.24 41.59 Ave 231 1.2 H -1.06 40.53 54.00 -13.47
10400.00 41.62 PK 247 1.9 H 5.21 46.83 74.00 -27.17
10400.00 38.09 Ave 247 1.9 H 5.21 43.30 54.00 -10.70
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Receiver Ui RX Antenna Corrected 15'587(/:2%3;;05

Frequency Reading Detector ;&;}ZI% " Factor X%réﬁfjgg — .
eight | Polar Limit Margin

(MHz) (dBpV) | (PK/QP/Ave) | Degree | (m) | (H/V) (dB) (dBuV/m) | (dBuV/m) | (dB)

802.11ac(HT20) U-NII-1 High channel 5240MHz
235.19 38.09 QP 279 1.9 H -11.62 26.47 46.00 -19.53
235.19 40.78 QP 335 1.1 \ -11.62 29.16 46.00 -16.84
4528.82 45.03 PK 108 1.9 H -1.81 43.22 74.00 -30.78
4528.82 37.66 Ave 108 1.9 H -1.81 35.85 54.00 -18.15
5142.66 39.08 PK 312 1.8 H -1.06 38.02 74.00 -35.98
5142.66 42.44 Ave 312 1.8 H -1.06 41.38 54.00 -12.62
10480.00 41.66 PK 60 1.9 H 5.14 46.80 74.00 -27.20
10480.00 37.65 Ave 60 1.9 H 5.14 42.79 54.00 -11.21
802.11ac(HT20) U-NII-3 Low Channel 5745MHz

235.19 41.07 QP 93 1.6 H -11.62 29.45 46.00 -16.55
235.19 40.42 QP 33 1.1 \ -11.62 28.80 46.00 -17.20
4531.65 41.48 PK 212 1.8 H -1.92 39.56 74.00 -34.44
4531.65 33.92 Ave 212 1.8 H -1.92 32.00 54.00 -22.00
5384.84 45.16 PK 102 1.1 H -1.03 4413 74.00 -29.87
5384.84 39.89 Ave 102 1.1 H -1.03 38.86 54.00 -15.14
11490.00 40.87 PK 25 1.2 H 5.93 46.80 74.00 -27.20
11490.00 36.10 Ave 25 1.2 H 5.93 42.03 54.00 -11.97
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Receiver Ui RX Antenna Corrected 15'587(/:2%3;;05

Frequency Reading Detector ;&;}ZI% " Factor X%réﬁfjgg — .
eight | Polar Limit Margin

(MHz) (dBpV) | (PK/QP/Ave) | Degree | (m) | (H/V) (dB) (dBuV/m) | (dBuV/m) | (dB)

802.11ac(HT20) U-NII-3 Middle channel 5785MHz
235.19 40.70 QP 198 1.1 H -11.62 29.08 46.00 -16.92
235.19 40.68 QP 90 1.3 \ -11.62 29.06 46.00 -16.94
4512.31 41.80 PK 60 1.2 H -1.97 39.83 74.00 -34.17
4512.31 33.35 Ave 60 1.2 H -1.97 31.38 54.00 -22.62
5379.16 46.98 PK 181 1.7 H -1.05 45.93 74.00 -28.07
5379.16 39.02 Ave 181 1.7 H -1.05 37.97 54.00 -16.03
11570.00 41.78 PK 195 1.7 H 5.81 47.59 74.00 -26.41
11570.00 36.69 Ave 195 1.7 H 5.81 42.50 54.00 -11.50
802.11ac(HT20) U-NII-3 High channel 5825MHz

235.19 39.88 QP 147 1.3 H -11.62 28.26 46.00 -17.74
235.19 38.13 QP 257 1.2 \Y -11.62 26.51 46.00 -19.49
4504.84 42.41 PK 79 1.3 H -1.88 40.53 74.00 -33.47
4504.84 37.92 Ave 79 1.3 H -1.88 36.04 54.00 -17.96
5364.02 46.34 PK 138 1.2 H -1.06 45.28 74.00 -28.72
5364.02 37.58 Ave 138 1.2 H -1.06 36.52 54.00 -17.48
11650.00 41.51 PK 260 2.0 H 5.84 47.35 74.00 -26.65
11650.00 37.20 Ave 260 2.0 H 5.84 43.04 54.00 -10.96
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Receiver Ui RX Antenna Corrected 15'587(/:2%3;;05

Frequency Reading Detector ;&;}ZI% " Factor X%réﬁfjgg — .
eight | Polar Limit Margin

(MHz) (dBpV) | (PK/QP/Ave) | Degree | (m) | (H/V) (dB) (dBuV/m) | (dBuV/m) | (dB)

802.11ac(HT40) U-NII-1 Low Channel 5190MHz
235.19 38.47 QP 86 1.8 H -11.62 26.85 46.00 -19.15
235.19 37.81 QP 128 1.5 \ -11.62 26.19 46.00 -19.81
4501.89 38.57 PK 232 14 H -1.91 36.66 74.00 -37.34
4501.89 32.31 Ave 232 1.4 H -1.91 30.40 54.00 -23.60
5125.08 46.77 PK 80 2.0 H -1.06 45.71 74.00 -28.29
5125.08 37.03 Ave 80 2.0 H -1.06 35.97 54.00 -18.03
10380.00 39.97 PK 61 1.9 H 5.26 45.23 74.00 -28.77
10380.00 35.27 Ave 61 1.9 H 5.26 40.53 54.00 -13.47
802.11ac(HT40) U-NII-1 High channel 5230MHz

235.19 38.54 QP 62 1.3 H -11.62 26.92 46.00 -19.08
235.19 36.94 QP 248 1.2 \Y -11.62 25.32 46.00 -20.68
4534.10 37.80 PK 0 1.1 H -1.93 35.87 74.00 -38.13
4534.10 31.96 Ave 0 1.1 H -1.93 30.03 54.00 -23.97
5134.07 48.01 PK 161 1.1 H -1.06 46.95 74.00 -27.05
5134.07 38.36 Ave 161 1.1 H -1.06 37.30 54.00 -16.70
10460.00 41.37 PK 221 1.5 H 5.28 46.65 74.00 -27.35
10480.00 37.54 Ave 221 1.5 H 5.28 42.82 54.00 -11.18
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FCC Part

Frequency I;(-‘;(;%ii\;er Detector ;Iz-:llthrlre‘ AT Clo:rggt(g?d Corrected 15-407/209/205
° Angle | Height | Polar Amplitude | | imjt Margin

(MHz) (dBpV) | (PK/QP/Ave) | Degree | (m) | (H/V) (dB) (dBuV/m) | (dBuV/m) | (dB)

802.11ac(HT40) U-NII-3 Low Channel 5755MHz
235.19 41.75 QP 247 1.6 H -11.62 30.13 46.00 -15.87
235.19 38.72 QP 329 1.6 \ -11.62 27.10 46.00 -18.90
4500.64 34.50 PK 235 1.2 H -1.92 32.58 74.00 -41.42
4500.64 24.27 Ave 235 1.2 H -1.92 22.35 54.00 -31.65
5383.43 45.32 PK 146 1.1 H -1.07 44.25 74.00 -29.75
5383.43 37.83 Ave 146 1.1 H -1.07 36.76 54.00 -17.24
11510.00 40.57 PK 181 1.8 H 5.88 46.45 74.00 -27.55
11510.00 36.67 Ave 181 1.8 H 5.88 42.55 54.00 -11.45
802.11ac(HT40) U-NII-3 High channel 5795MHz

235.19 40.97 QP 51 1.9 H -11.62 29.35 46.00 -16.65
235.19 38.40 QP 234 1.2 \Y -11.62 26.78 46.00 -19.22
4511.21 33.76 PK 281 1.0 H -1.86 31.90 74.00 -42.10
4511.21 23.98 Ave 281 1.0 H -1.86 2212 54.00 -31.88
5365.90 45.27 PK 57 1.9 H -1.03 44.24 74.00 -29.76
5365.90 38.91 Ave 57 1.9 H -1.03 37.88 54.00 -16.12
11590.00 41.50 PK 148 1.2 H 5.63 47.13 74.00 -26.87
11590.00 33.93 Ave 148 1.2 H 5.63 49.56 54.00 -14.44

Waltek Testing Group Co., Ltd.
http://www.waltek.com.cn




Reference No.: WTD21D01004878W Page 48 of 124

Receiver Ui RX Antenna Corrected 15'587(/:2%3;;05

Frequency Reading Detector ;&;}ZI% " Factor X%réﬁfjgg — .
eight | Polar Limit Margin

(MHz) (dBpV) | (PK/QP/Ave) | Degree | (m) | (H/V) (dB) (dBuV/m) | (dBuV/m) | (dB)

802.11ac(HT80) U-NII-1 Low Channel 5210MHz
235.19 44.25 QP 345 1.5 H -11.62 32.63 46.00 -13.37
4536.58 32.69 QP 336 1.0 \ -11.62 21.07 46.00 -24.93
4537.41 30.90 PK 24 1.5 H -1.88 29.02 74.00 -44.98
4537.41 43.39 Ave 24 1.5 H -1.88 41.51 54.00 -12.49
5144.85 36.26 PK 108 1.7 H -1.06 35.20 74.00 -38.80
5144.85 47.66 Ave 108 1.7 H -1.06 46.60 54.00 -7.40
10420.00 42.64 PK 231 1.2 H 4.65 47.29 74.00 -26.71
10420.00 37.49 Ave 231 1.2 H 4.65 42.14 54.00 -11.86
802.11ac(HT80) U-NII-3 Low Channel 5775MHz

4527.73 38.02 QP 11 1.6 H -11.62 26.40 46.00 -19.60
4521.35 32.13 QP 356 1.6 \Y -11.62 20.51 46.00 -25.49
4512.02 42.99 PK 244 1.6 H -1.88 41.11 74.00 -32.89
4512.02 36.81 Ave 244 1.6 H -1.88 34.93 54.00 -19.07
5132.83 45.69 PK 344 1.7 H -1.06 4463 74.00 -29.37
5132.83 42.59 Ave 344 1.7 H -1.06 41.53 54.00 -12.47
10580.00 36.44 PK 32 14 H 4.65 41.09 74.00 -32.91
10580.00 46.58 Ave 32 1.4 H 4.65 51.23 54.00 -2.77

Test Frequency: 18GHz~40GHz

The measurements were more than 20 dB below the limit and not reported.
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8 Duty cycle

Test Requirement:

Test Method:
Test Limit:
Test Result:

Remark:

Page 49 of 124

47 CFR Part 15C 15.407
KDB789033 D02 General U-NII Test Procedures New Rules v02r01,

Section (B)

ANSI C63.10: 2013

N/A
PASS

Through Pre-scan, and found 802.11a at lowest channel is the worst

case. Only the worst case is recorded in the report.

8.1 Summary of Test Results

802.11a mode

channel On time(ms) Period(ms) Duty Cycle(%)
36 100 100 100
149 100 100 100
802.11n(HT20) mode
channel On time(ms) Period(ms) Duty Cycle(%)
36 100 100 100
149 100 100 100
802.11n(HT40) mode
channel On time(ms) Period(ms) Duty Cycle(%)
38 100 100 100
151 100 100 100
802.11ac(HT20) mode
channel On time(ms) Period(ms) Duty Cycle(%)
36 100 100 100
149 100 100 100
802.11ac(HT40) mode
channel On time(ms) Period(ms) Duty Cycle(%)
38 100 100 100
151 100 100 100
802.11ac(HT80) mode
channel On time(ms) Period(ms) Duty Cycle(%)
42 100 100 100
155 100 100 100
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Test result plots shown as follows:
802.11a U-NII-1 Low channel

.Avl Typa: Log-Pwr
PNO: bam 5o Trig:Frae Run AvglHeld:= 1001100
IFGain:l ow #Amen: 30 dB

Ref Offzet 0.5 dB
Ref 20.50 dBm

Center 5.120000000 GHz Span 0 Hz
Res BW 1.0 MHz #VBW 1.0 MHz Sweep 50.00 ms (1001 pts)

802.11n(HT20) U-NII-1 Low channel

.Avl Typa: Log-Pwr
PNO: bam 5o Trig:Frae Run AvglHeld:= 1001100
IFGain:l ow #Amen: 30 dB

Ref Offzet 0.5 dB
Ref 20.50 dBm

1

et VPt Al R B b b SR g By Pl it ANy P R

Center 5.120000000 GHz Span 0 Hz
Res BW 1.0 MHz #VBW 1.0 MHz Sweep 50.00 ms (1001 pts)
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802.11n(HT40) U-NII-1 Low channel

.Avl Typa: Log-Pwr
PNO: bam 5o Trig:Frae Run AvglHeld:= 1001100
IFGain:l ow #Amen: 30 dB

N F 5
Marker 1 32.6000 ms

Ref Offzet 0.5 dB
Ref 20.50 dBm

1

st o b el b ek e, L S ERLE i A P % e A e o A e R

Center 5.190000000 GHz Span 0 Hz
Res BW 1.0 MHz #VBW 1.0 MHz Sweep 50.00 ms (1001 pts)

e STATUS

802.11ac(HT20) U-NII-1 Low channel

.Avl Typa: Log-Pwr
PNO: bam 5o Trig:Frae Run AvglHeld:= 1001100
IFGain:l ow #Amen: 30 dB

N F 5
Marker 1 13.3000 ms

Ref Offzet 0.5 dB
Ref 20.50 dBm

1

eyt d g M, o s, 1 0 g B B i AT el gl s, a4 et i

Center 5.120000000 GHz Span 0 Hz
Res BW 1.0 MHz #VBW 1.0 MHz Sweep 50.00 ms (1001 pts)

e STATUS
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802.11ac(HT40) U-NII-1 Low channel

N F 5
Marker 1 27.5500 ms

PNO: bam 5o Trig:Frae Run
IFGain:l ow #Amen: 30 dB

Ref Offzet 0.5 dB
Ref 20.50 dBm

1

e P AU Pt i ol vt Mo e 1P

Center 5.190000000 GHz

Res BW 1.0 MHz #VBW 1.0 MHz

e STATUS

.AVI Typa: Log-Pwr
AvglHold:> 1001100

Ut R WP SE

Span 0 Hz
Sweep 50.00 ms (1001 pts)

802.11ac(HT80) U-NII-1 Low channel

i L F 5 -
Marker 1 37.1000 ms

PNO: bam 5o Trig:Frae Run
IFGain:l ow #ATen: 30 dB

Ref Offzet 0.5 dB
Ref 20.50 dBm

e bt it e ety e et AL e

Center 5.210000000 GHz

Res BW 1.0 MHz #VBW 1.0 MHz

e STATUS

.AVI Typa: Log-Pwr
AvglHold:> 1001100

1

st B ot b A e o e e

Span 0 Hz
Sweep 50.00 ms (1001 pts)
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802.11a U-NII-3 Low

N F 5
Marker 1 383.000 us

PNO: bam 5o Trig:Frae Run
IFGain:l ow #Amen: 30 dB

Ref Offzet 0.5 dB
Ref 10.50 dBm

1

Mo et I L SR S RN TR

Center 5.745000000 GHz
Res BW 1.0 MHz #VBW 1.0 MHz

channel

.AVI Typa: Log-Pwr
AvglHold:> 1001100

e e, Lt st e

Span 0 Hz
Sweep 1.000 ms {1001 pts)

STATUS

802.11n(HT20) U-NII-3 Low channel

i L F 5 =
Marker 1 514.000 us B igFremun
IFGain:l ow #Amen: 30 dB

Ref Offzet 0.5 dB
Ref 10.50 dBm

b Tl e

Center 5.745000000 GHz
Res BW 1.0 MHz #VBW 1.0 MHz

.AVI Typa: Log-Pwr
AvglHold:> 1001100

e T e S S T

Span 0 Hz
Sweep 1.000 ms {1001 pts)

STATUS
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802.11n(HT40) U-NII-3 Low channel

N F 5
Marker 1 62.0000 us

PNO: bam 5o Trig:Frae Run
IFGain:l ow #Amen: 30 dB

Ref Offzet 0.5 dB
Ref 10.50 dBm

Center 5.755000000 GHz
Res BW 1.0 MHz #VBW 1.0 MHz

.AVI Typa: Log-Pwr
AvglHold:> 1001100

Agertngld L s T U P

Span 0 Hz
Sweep 1.000 ms {1001 pts)

STATUS

802.11ac(HT20) U-NII-3 Low channel

i L F 5 =
Marker 1 232.000 us B igFremun
IFGain:l ow #Amen: 30 dB

Ref Offzet 0.5 dB
Ref 10.50 dBm

Center 5.745000000 GHz
Res BW 1.0 MHz #VBW 1.0 MHz

.AVI Typa: Log-Pwr
AvglHold:> 1001100

ot g,

Span 0 Hz
Sweep 1.000 ms {1001 pts)

STATUS
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802.11ac(HT40) U-NII-3 Low channel

N F 5
Marker 1 868.000 us

PNO: bam 5o Trig:Frae Run
IFGain:l ow #Amen: 30 dB

Ref Offzet 0.5 dB
Ref 10.50 dBm

randetoa ol oL b el

Center 5.755000000 GHz
Res BW 1.0 MHz #VBW 1.0 MHz

.AVI Typa: Log-Pwr
AvglHold:> 1001100

o et it

Span 0 Hz
Sweep 1.000 ms {1001 pts)

STATUS

802.11ac(HT80) U-NII-3 Low channel

i L F 5 =
Marker 1 72.0000 us B igFremun
IFGain:l ow #Amen: 30 dB

Ref Offzet 0.5 dB
Ref 10.50 dBm

Center 5.775000000 GHz
Res BW 1.0 MHz #VBW 1.0 MHz

.AVI Typa: Log-Pwr
AvglHold:> 1001100

aplie) bbb s U e AT P et bt et

Span 0 Hz
Sweep 1.000 ms {1001 pts)

STATUS
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9 Band Edge

Test Requirement: FCC CFR47 Part 15 Section 15.407

Test Method: ANSI C63.10 2013

Test Limit: (1) For transmitters operating in the 5.15-5.25 GHz band: All

. emissions outside of the 5.15-5.35 GHz band shall not exceed an

e.i.r.p. of -27dBm/MHz.
(2) For transmitters operating in the 5.725-5.85 GHz band: All
emissions within the frequency range from the band edge to 10 MHz
above or below the band edge shall not exceed an e.i.r.p. of -17
dBm/MHz; for frequencies 10 MHz or greater above or below the
band edge, emissions shall not exceed an e.i.r.p. of =27 dBm/MHz.

Test Result: PASS

9.1 Test Produce

1. Check the calibration of the measuring instrument using either an internal calibrator or a known

signal from an external generator.

2. Position the EUT without connection to measurement instrument. Turn on the EUT and connect its
antenna terminal to measurement instrument via a low loss cable. Then set it to any one measured

frequency within its operating range, and make sure the instrument is operated in its linear range.

3. Set RBW to 100 kHz and VBW of spectrum analyzer to 300 kHz with a convenient frequency span
including 100 kHz bandwidth from band edge.

4. Measure the highest amplitude appearing on spectral display and set it as a reference level. Plot

the graph with marking the highest point and edge frequency.

5. Repeat above procedures until all measured frequencies were complete.
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9.2 Test Result

Test result plots shown as follows:
802.11a U-NII-1 Band edge-left side

.Avl Typa: Log-Pwr
PNO: Fam 0 Trig:Fres Run AvglHeld> 1001100
IFGain-Law #asten: 30 dB
Ref Offset 0.5 dB
Ref 13.50 dBm

et ool

Start 5.2200 GHz Stop 5.5000 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.000 ms (1001 pts)

802.11a U-NII-1 Band edge-right side

.Avl Typa: Log-Pwr
PNO: bam 5o Trig:Frae Run AvglHeld:= 1001100
IFGain:l ow #Amen: 30 dB

Ref Offzet 0.5 dB
Ref 13.50 dBm

Pt il ik pap e s

Start 5.0000 GHz Stop 5.2000 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.000 ms (1001 pts)
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802.11a U-NII-3 Band edge-left side

.Avl Typa: Log-Pwr
PNO: bam 5o Trig:Frae Run AvglHeld:= 1001100
IFGain:l ow #Amen: 30 dB

0 kL F 3
Marker 1 5.992455000000 GHz

Ref Offset 0.5 dB
Ref 20.50 dBm

L TR L AR NP

Start 5.80500 GHz Stop 6.00000 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.000 ms (1001 pts)

Uz STATUS

802.11a U-NII-3 Band edge-right side

.Avl Typa: Log-Pwr
PNO: bam 5o Trig:Frae Run AvglHeld:= 1001100
IFGain:l ow #Amen: 30 dB

Ref Offzet 0.5 dB
Ref 20.50 dBm

’1

e

Start 5.3500 GHz Stop 5.7650 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.000 ms (1001 pts)

Uz STATUS
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802.11n(HT20) U-NII-1 Band edge-left side

.Avl Typa: Log-Pwr
PNO: bam 5o Trig:Frae Run AvglHeld:= 1001100
IFGain:l ow #Amen: 30 dB

0 kL F 3
Marker 1 5.463040000000 GHz

Ref Offset 0.5 dB MEkr1 &

Ref 13.50 dBm

|
ol byl Ay el . P

Start 5.2200 GHz Stop 5.5000 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.000 ms (1001 pts)

Uz STATUS

802.11n(HT20) U-NII-1 Band edge-right side

.Avl Typa: Log-Pwr
PNO: bam 5o Trig:Frae Run AvglHeld:= 1001100
IFGain:l ow #Amen: 30 dB

Ref Offzet 0.5 dB
Ref 13.50 dBm

.1

sttt Db,

Start 5.0000 GHz Stop 5.2000 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.000 ms (1001 pts)

Uz STATUS
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802.11n(HT20) U-NII-3 Band edge-left side

.Avl Typa: Log-Pwr
PNO: bam 5o Trig:Frae Run AvglHeld:= 1001100
IFGain:l ow #Amen: 30 dB

0 kL F 3
Marker 1 5.956575000000 GHz

Ref Offset 0.5 dB
Ref 20.50 dBm

L
eV LT SR R TR i prrrR———

Start 5.80500 GHz Stop 6.00000 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.000 ms (1001 pts)

Uz STATUS

802.11n(HT20) U-NII-3 Band edge-right side

.Avl Typa: Log-Pwr
PNO: bam 5o Trig:Frae Run AvglHeld:= 1001100
IFGain:l ow #Amen: 30 dB

Ref Offzet 0.5 dB
Ref 20.50 dBm

’1

| SR L LN R

Start 5.3500 GHz Stop 5.7650 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.000 ms (1001 pts)

Uz STATUS
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802.11n(HT40) U-NII-1 Band edge-left side

.Avl Typa: Log-Pwr
PNO: bam 5o Trig:Frae Run AvglHeld:= 1001100
IFGain:l ow #Amen: 30 dB

0 kL F 3
Marker 1 5.454860000000 GHz

Ref Offset 0.5 dB MEkr1 &

Ref 13.50 dBm

o mapa parapilebe P bar e e e TSI IPIPE R RTR

Start 5.1300 GHz Stop 5.5000 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.000 ms (1001 pts)

Uz STATUS

802.11n(HT40) U-NII-1 Band edge-right side

.Avl Typa: Log-Pwr

PNO: bam 5o Trig:Frae Run AvglHeld:= 1001100

IFGain-Law #asten: 30 dB

Ref Offset 0.5 dB MEr1 ¢
Ref 13.50 dBm

1

B

Start 5.0000 GHz Stop 5.2300 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.000 ms (1001 pts)

Uz STATUS
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802.11n(HT40) U-NII-3 Band edge-left side

.Avl Typa: Log-Pwr
PNO: bam 5o Trig:Frae Run AvglHeld:= 1001100
IFGain:l ow #Amen: 30 dB

0 kL F 3
Marker 1 5.951295000000 GHz

Ref Offset 0.5 dB MEkr1 &

Ref 20.50 dBm

I . Y .
LT SR TP R | oy Wty TS e T P

Start 5.7450 GHz Stop 6.0000 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.000 ms (1001 pts)

Uz STATUS

.Avl Typa: Log-Pwr
PNO: bam 5o Trig:Frae Run AvglHeld:= 1001100
IFGain:l ow #Amen: 30 dB

Ref Offzet 0.5 dB
Ref 20.50 dBm

Hforsdtimplin il

Start 54700 GHz Stop 5.7850 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.000 ms (1001 pts)

Uz STATUS
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802.11ac(HT20) U-NII-1 Band edge-left side

.Avl Typa: Log-Pwr
PNO: bam 5o Trig:Frae Run AvglHeld:= 1001100
IFGain:l ow #Amen: 30 dB

0 kL F 3
Marker 1 5.450440000000 GHz

Ref Offset 0.5 dB MEkr1 &

Ref 13.50 dBm

T g b e e A 1 Ao A

Start 5.2200 GHz Stop 5.5000 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.000 ms (1001 pts)

Uz STATUS

802.11ac(HT20) U-NII-1 Band edge-right side

.Avl Typa: Log-Pwr
PNO: bam 5o Trig:Frae Run AvglHeld:= 1001100
IFGain:l ow #Amen: 30 dB

Ref Offzet 0.5 dB
Ref 13.50 dBm

‘1

..-..-a._».-,-.u,'il_.;J;Jr.-..r.,'uJ\-.l‘-_.w.,—.-“‘i._«-.' oot pib e

Start 5.0000 GHz Stop 5.2000 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.000 ms (1001 pts)

Uz STATUS
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802.11ac(HT20) U-NII-3 Band edge-left side

.Avl Typa: Log-Pwr
PNO: bam 5o Trig:Frae Run AvglHeld:= 1001100
IFGain:l ow #Amen: 30 dB

0 kL F 3
Marker 1 5.984655000000 GHz

Ref Offset 0.5 dB
Ref 20.50 dBm

T R Y

Start 5.80500 GHz Stop 6.00000 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.000 ms (1001 pts)

Uz STATUS

802.11ac(HT20) U-NII-3 Band edge-right side

.Avl Typa: Log-Pwr
PNO: bam 5o Trig:Frae Run AvglHeld:= 1001100
IFGain:l ow #Amen: 30 dB

Ref Offzet 0.5 dB
Ref 20.50 dBm

Start 5.3500 GHz Stop 5.7650 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.000 ms (1001 pts)

Uz STATUS
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802.11ac(HT40) U-NII-1 Band edge-left side

.Avl Typa: Log-Pwr
PNO: bam 5o Trig:Frae Run AvglHeld:= 1001100
IFGain:l ow #Amen: 30 dB

0 kL F 3
Marker 1 5.484830000000 GHz

Ref Offset 0.5 dB MEkr1 &

Ref 13.50 dBm

W e et o )

Start 5.1300 GHz Stop 5.5000 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.000 ms (1001 pts)

Uz STATUS

802.11ac(HT40) U-NII-1 Band edge-right side

.Avl Typa: Log-Pwr

PNO: bam 5o Trig:Frae Run AvglHeld:= 1001100

IFGain-Law #asten: 30 dB

Ref Offset 0.5 dB MEr1 ¢
Ref 13.50 dBm

’1

Pudainoraihibn o

Start 5.0000 GHz Stop 5.2300 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.000 ms (1001 pts)

Uz STATUS
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802.11ac(HT40) U-NII-3 Band edge-left side

.Avl Typa: Log-Pwr
PNO: bam 5o Trig:Frae Run AvglHeld:= 1001100
IFGain:l ow #Amen: 30 dB

0 kL F 3
Marker 1 5.980365000000 GHz

Ref Offset 0.5 dB MEkr1 &

Ref 20.50 dBm

LTI

Start 5.7450 GHz Stop 6.0000 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.000 ms (1001 pts)

Uz STATUS

802.11ac(HT40) U-NII-3 Band edge-right side

.Avl Typa: Log-Pwr
PNO: bam 5o Trig:Frae Run AvglHeld:= 1001100
IFGain:l ow #Amen: 30 dB

Ref Offzet 0.5 dB
Ref 20.50 dBm

oot A B b

Start 54700 GHz Stop 5.7850 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.000 ms (1001 pts)

Uz STATUS
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802.11ac(HT80) U-NII-1 Band edge-left side

.Avl Typa: Log-Pwr
PNO: bam 5o Trig:Frae Run AvglHeld:= 1001100
IFGain:l ow #Amen: 30 dB

0 kL F 3
Marker 1 5.455430000000 GHz

Ref Offset 0.5 dB MEkr1 &

Ref 13.50 dBm

' 1
o0 -5 Wl Ml b

Start 5.0000 GHz Stop 5.4700 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.000 ms (1001 pts)

Uz STATUS

802.11ac(HT80) U-NII-1 Band edge-right side

.Avl Typa: Log-Pwr
PNO: bam 5o Trig:Frae Run AvglHeld:= 1001100
IFGain:l ow #Amen: 30 dB

Ref Offzet 0.5 dB
Ref 13.50 dBm

Start 5.0000 GHz Stop 5.4700 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.000 ms (1001 pts)

Uz STATUS
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802.11ac(HT80) U-NII-3 Band edge-left side

Agilent Spectrum Analyzer - Swept SA
] .Avg Typa: Log-Pwr

i FL aF :
Markfr 15.8927325000000 GHz M TigFrehn fb it b

¥
' IFGain:Law #Amen: 30 dB

Ref Offset 0.5 dB Mkr1

Ref 20.50 dBm

Start 5.7450 GHz Stop 6.0000 GHz
#Res BW 1.0 MHz #VEW 3.0 MHz Sweep 1.000 ms (1001 pts)

Lz STATUS

802.11ac(HT80) U-NII-3 Band edge-right side

.Avl Typa: Log-Pwr
PNO: bam 5o Trig:Frae Run AvglHeld:= 1001100
IFGain:l ow #Amen: 30 dB

Ref Offzet 0.5 dB
Ref 20.50 dBm

Start 54700 GHz Stop 5.8250 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.000 ms (1001 pts)

Uz STATUS
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10 6 dB Bandwidth

Test Requirement: FCC CFR47 Part 15 Section 15.407(e)
KDB662911 D01 Multiple Transmitter Output v02r01

Test Method: KDB789033 D02 General U-NII Test Procedures New Rules v02r01
Section C

Test Limit: 2 500 kHz

Test Result: PASS

10.1 Test Procedure

1. Remove the antenna from the EUT and then connect a low RF cable from the antenna port to the
spectrum;
2. Set the spectrum analyzer: RBW = 100kHz, VBW = 300kHz

10.2 Test Result

Operation 6 dB Bandwidth (MHz)

Band
mode Low Middle High
802.11a 16.26 16.32 16.32
802.11n(HT20) / 16.89 17.07
802.11n(HT40) / / 35.58

U-NII-3
802.11ac(HT20) 17.46 17.52 17.25
802.11ac(HT40) 35.52 / 35.82
802.11ac(HT80) / / 75.12
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Test result plots shown as follows:
802.11a U-NII-3 Low channel

Agilent Spectrum Analyzer - Swept SA

o RL fF & ENSEPULSE TG,
ey = Avg Typa: Log-Pwr
Marker 1 4 16.260000000 MHz B & TigFrehn n:ﬁu:ﬁ.ﬂgnoo
il o #Amen: 30 dB

Ref Offset 0.6 dB
Ref 9.50 dBm

Span 30.00 MHz
#VBW 300 kHz Sweep 2.933 ms (1001 pts)

WKR MODE TRC SCL ® W FUNCTIDN FUKCTION WIDTH FUNCTION VALUE -

802.11a U-NII-3 Middle channel

Agilent Spectrum Anabyzer - Swept SA

il FL f &

arker 3 z Avg Typa: Log-Pw

Marker 1 A 16.320000000 MHz B & TigFrasRm A\?;'iHm‘:lrl&'nwr
IFGain:l ow #Amen: 30 d8

Ref Offset 0.5 dB
Ref 9.50 dBm

Span 30.00 MHz
#VBW 300 kHz Sweep 2.933 ms (1001 pts)

FUNCTIDN FUNCTION WIDTH FUNCTION VitLUE
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802.11a U-NII-3 High channel

Agilent Spectrum Analyzer - Swapt SA
.Avl Typa: Log-Pwr
PNO: bam 5o Trig:Frae Run AvglHold:> 1001100

IFGain:l ow #Amen: 30 dB

0 kL F 3
Marker 1 A 16.320000000 MHz

Ref Offset 0.5 dB
Ref 9.50 dBm

Span 30.00 MHz
#VBW 300 kHz Sweep 2.933 ms (1001 pts)

FUNCTIDN FUNCTION WIDTH FUNCTION VitLUE

802.11n(HT20) U-NII-3 Middle channel

Agilent Spectrum Analyzer - Swapt SA
.Avl Typa: Log-Pwr
PNO: bam 5o Trig:Frae Run AvglHold:> 1001100

IFGain:l ow #Amen: 30 dB

0 kL F 3
Marker 1 A 16.890000000 MHz

Ref Offset 0.5 dB
Ref 9.50 dBm

Span 30.00 MHz
#VBW 300 kHz Sweep 2.933 ms (1001 pts)

MKR WODE TRC SCL ® ¥ FUNCTIDN FUNCTIIN WIDTH FUNCTION VitLUE ]
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802.11n(HT20) U-NII-3 High channel

Agilent Spectrum Anabyzer - Swept SA

0 kL F 3
Marker 1 A 17.070000000 MHz

PHO: Famt )
IFGain:l ow

Ref Offset 0.5 dB
Ref 9.50 dBm

Trig: Fras Run
#Amen: 30 dB

#VBW 300 kHz
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.AVI Typa: Log-Pwr
AvglHold:> 1001100

Sweep

Akr1 17.07

Span 30.00 MHz
2.933 ms {1001 pts)

FUNCTIDN

FUNCTION WIDTH

FUNCTION VitLUE

802.11n(HT40) U-NII-3

Agilent Spectrum Anabyzer - Swept SA
i FL F &
Marker 1 A 35.580000000 MHz

PHO: Famt )
IFGain:l ow

Ref Offset 0.5 dB
Ref 9.50 dBm

Trig: Fras Run
#Amen: 30 dB

#VBW 300 kHz

High channel

.AVI Typa: Log-Pwr
AvglHold:> 1001100

01306:30 P Fob 25, #0C1

Span 60.00 MHz

Sweep 5.800 ms (1001 pts)

FUNCTIDN

FUNCTION WIDTH

FUNCTION VitLUE ]
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802.11ac(HT20) U-NII-3 Low channel

Agilent Spectrum Analyzer - Swept SA
] .Avg Type: Log-Pur
Trig: Fras Run Avg[Held:> 1001100
#Amen: 30 dB

i EL fF &
Marker 1 4 17.460000000 MHz

Ref Offset 0.6 dB
Ref 9.50 dBm

Span 30.00 MHz
#VBW 300 kHz Sweep 2.933 ms (1001 pts)

FUNCTIDN FUKCTION WIDTH FUNCTION VALUE

802.11ac(HT20) U-NII-3 Middle channel

Agilent Spectrum Analyzer - Swapt SA
.Avl Typa: Log-Pwr
PNO: bam 5o Trig:Frae Run AvglHold:> 1001100

IFGain:l ow #Amen: 30 dB

0 kL F 3
Marker 1 A 17.520000000 MHz

Ref Offset 0.5 dB
Ref 9.50 dBm

Span 30.00 MHz
#VBW 300 kHz Sweep 2.933 ms (1001 pts)

MKR WODE TRC SCL ® ¥ FUNCTIDN FUNCTIIN WIDTH FUNCTION VitLUE ]
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802.11ac(HT20) U-NII-3 High channel

Agilent Spectrum Anabyzer - Swept SA

0 kL F 3
Marker 1 A 17.250000000 MHz

PHO: Famt )
IFGain:l ow

Ref Offset 0.5 dB
Ref 9.50 dBm

Trig: Fras Run
#Amen: 30 dB

#VBW 300 kHz

.AVI Typa: Log-Pwr
AvglHold:> 1001100

25 MHzl
084

Span 30.00 MHz
2.933 ms {1001 pts)

Sweep

FUNCTIDN

FUNCTION WIDTH FUNCTION VitLUE

802.11ac(HT40) U-NII-3 Low channel

Agilent Spectrum Anabyzer - Swept SA
i Rl ; %
Marker 1 A 35.520000000 MHz

PHO: Famt )
IFGain:l ow

Ref Offset 0.5 dB
Ref 9.50 dBm

Trig: Fras Run
#Amen: 30 dB

#VBW 300 kHz

.AVI Typa: Log-Pwr
AvglHold:> 1001100

Span 60.00 MHz
Sweep 5.800 ms (1001 pts)

FUNCTIDN

FUNCTION WIDTH FUNCTION VitLUE ]
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802.11ac(HT40) U-NII-3 High channel

Agilent Spectrum Anabyzer - Swept SA
i Rl ; %
Marker 1 A 35.820000000 MHz

PHO: Famt )
IFGain:l ow

Ref Offset 0.5 dB
Ref 9.50 dBm

Trig: Fras Run
#Amen: 30 dB

#VBW 300 kHz

.AVI Typa: Log-Pwr
AvglHold:> 1001100

Span 60.00 MHz

Sweep 5800 ms (1001 pts)

FUNCTIDN

FUNCTION WIDTH

FUNCTION VitLUE

802.11ac(HT80) U-NII-3 Low channel

Agilent Spectrum Anabyzer - Swept SA
i FL F &
Marker 1 A 75.120000000 MHz
PHO: Fast 00

IFGain:l ow

Ref Offset 0.5 dB
Ref 9.50 dBm

X

}
e el

Trig: Fras Run
#Amen: 30 dB

#VBW 300 kHz

.AVI Typa: Log-Pwr
AvglHold:> 1001100

LT — S,

Span 120.0 MHz

Sweep 11.53 ms (1001 pts)

FUNCTIDN

FUNCTION WIDTH

FUNCTION VitLUE ]
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11 26 dB Bandwidth and 99% Occupied Bandwidth

Test Requirement: 47 CFR Part 15C Section 15.407 (a)
KDB662911 D01 Multiple Transmitter Output v02r01

Test Method: KDB789033 D02 General U-NII Test Procedures New Rules v02r01
Section D

Test Limit: No restriction limits

Test Result: PASS

11.1 Test Procedure

1. Remove the antenna from the EUT and then connect a low RF cable from the antenna port to the
spectrum;
2. Set the spectrum analyzer: RBW = 1% to 5% of the OBW, VBW = 3x RBW

11.2 Test Result

s Operation 26 dB Bandwidth (MHz) 99% Bandwidth (MHz)
mode Low Middle High Low Middle High
802.11a 21.13 21.23 20.82 16.609 16.615 16.584
802.11n(HT20) 21.18 21.04 21.32 17.632 17.638 17.650
802.11n(HT40) 41.93 / 41.92 36.153 / 36.162
UL 802.11ac(HT20) 21.37 20.96 21.50 17.660 17.640 17.648
802.11ac(HT40) 41.22 / 41.76 36.127 / 36.181
802.11ac(HT80) 80.51 / / 75.084 / /
802.11a 19.75 19.79 19.53 16.467 16.440 16.456
802.11n(HT20) 21.23 21.17 21.44 17.659 17.677 17.684
802.11n(HT40) 41.86 / 42.59 36.246 / 36.250
NI 802.11ac(HT20) 21.44 21.23 20.80 17.664 17.654 17.651
802.11ac(HT40) 42.60 / 42.00 36.224 / 36.201
802.11ac(HT80) 81.19 / / 75.369 / /
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Test result plots shown as follows:
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802.11a U-NII-1 Low channel

Agilent Spectrum Analyzer - Decupied BW.
g kL

Center Freq 5.180000000 GHz

FIFGain:Low

Ref 10.00 dBm

#Res BW 220 kHz
Occupied Bandwidth
16.609 MHz

-8.842 kHz
21.13 MHz

Transmit Freq Error
x dB Bandwidth

* CantarFrag: 6.190000000

=

Trig: Fras Run
#Amen: 30 dB

#VEBW 680 kHz

Total Power

OBW Power
x dB

GHz

AvglHeld:= 10010
Radio Device: BTS

-0.37 dBm

99.00 %
-26.00 dB

STATUS

802.11a U-NII-1 Middle channel

Agilent Spectrum Analyzer - Decupied BW.
g kL

Center Freq 5.200000000 GHz

Cw
FIFGain:Low

Ref 10.00 dBm

Center 5.2 GHz
#Res BW 220 kHz
Occupied Bandwidth
16.615 MHz
-14.546 kHz
21.23 MHz

Transmit Freq Error
x dB Bandwidth

* CantarFrag: 6.200000000

Trig: Fras Run
#Amen: 30 dB

#VEBW 680 kHz

Total Power

OBW Power
x dB

GHz

AvglHeld:= 10010
Radio Device: BTS

0.33 dBm

99.00 %
-26.00 dB

STATUS
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802.11a U-NII-1 High channel

Agilent Spectrum Analyzer - Dccupied BW
RL RF 02 16:06 PM Pl 23, 2081

er Fr 1 z "~ Canter Frag: 6240000000 GHz Radie Std: Nene
Center Freq 5.240000000 GHz = B e
HIFGain:l ow Radio Device: BTS

Ref 10.00 dBm

Center 5.24 GHz
#Res BW 220 kHz #VEBW 680 kHz

Occupied Bandwidth Total Power 0.73 dBm
16.584 MHz

Transmit Freq Error -1.050 kHz OBW Power 99.00 %
x dB Bandwidth 20.82 MHz x dB -26.00 dB

Uz STATUS

802.11n(HT20) U-NII-1 Low channel

Agilent Spectrum Analyzer - Decupied BW.
g kL

: I O Caner Frug: 5190000000 GHz
Center Freq 5.180000000 GHz o ThgiFreeRun Alsprmt
HIFGain:l ow #ATen: 30 dB Radio Device: BTS

Ref 10.00 dBm

#Res BW 220 kHz #VEBW 680 kHz

Occupied Bandwidth Total Power -0.43 dBm
17.632 MHz

Transmit Freq Error 1.982 kHz OBW Power 99.00 %

x dB Bandwidth 21.18 MHz x dB -26.00 dB

Uz STATUS
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Agilent Spectrum Analyzer - Decupied BW.
g kL

Center Freq 5.200000000 GHz

Cw
FIFGain:Low

Ref 10.00 dBm

Center 5.2 GHz
#Res BW 220 kHz

Occupied Bandwidth

17.638 MHz
Transmit Freq Error -6.169 kHz
x dB Bandwidth 21.04 MHz

* Center Frag: 6.200000000 GHz

U-NII-1 Middle channel

Trig: Fras Run AvglHeld:= 10010

#ATen: 30 dB Radio Device: BTS

#VEBW 680 kHz

Total Power 0.07 dBm

OBW Power 99.00 %
x dB -26.00 dB

STATUS

802.11n(HT20) U-NII-1 High channel

Agilent Spectrum Analyzer - Decupied BW.

C
FIFGain:Low

Ref 10.00 dBm

#Res BW 220 kHz

Occupied Bandwidth

17.650 MHz

Transmit Freq Error -4.087 kHz
x dB Bandwidth 21.32 MHz

~  Trig:Fras Run AvglHeld:= 10010

HSEPULSE H 02:165:38 PM Fob 23, 2021
Cantar Fragq: £.240000000 GHz Radie Std: Nena

#ATen: 30 dB Radio Device: BTS

T AN i W

#VEBW 680 kHz

Total Power 0.68 dBm

OBW Power 99.00 %
x dB -26.00 dB

STATUS
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802.11n(HT40) U-NII-1 Low channel

Agilent Spectrum Analyzer - Decupied BW.

RL F W
Span 60.000 MHz

=

FIFGain:Low

Ref 0.00 dBm

#Res BW 430 kHz
Occupied Bandwidth
36.153 MHz

30.763 kHz
41.83 MHz

Transmit Freq Error
x dB Bandwidth

* Center Frag: 6.130000000 GHz

02:15:2 PM Fob 23, 2021
Radie Std: Nena

Trig: Fras Run
#Amen: 30 dB

AvglHeld:= 10010
Radio Device: BTS

et e e

#VEBW 1.3 MHz

Total Power 0.04 dBm

OBW Power
x dB

99.00 %
-26.00 dB

STATUS

802.11n(HT40) U-NII-1 High channel

Agilent Spectrum Analyzer - Decupied BW.
g kL

Center Freq 5.230000000 GHz

=

FIFGain:Low

Ref 0.00 dBm

TR

#Res BW 430 kHz
Occupied Bandwidth
36.162 MHz

35.322 kHz
41.82 MHz

Transmit Freq Error
x dB Bandwidth

* Center Frag: 6.230000000 GHz

02:159:54 PM Fob 23, 2021
Radie Std: Nena

Trig: Fras Run
#Amen: 30 dB

AvglHeld:= 10010
Radio Device: BTS

e

#VEBW 1.3 MHz

Total Power 0.40 dBm

OBW Power
x dB

99.00 %
-26.00 dB

STATUS
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802.11ac(HT20) U-NII-1 Low channel

Agilent Spectrum Analyzer - Decupied BW.
g kL

Center Freq 5.180000000 GHz

FIFGain:Low

Ref 0.00 dBm

#Res BW 220 kHz
Occupied Bandwidth
17.660 MHz

-4.184 kHz
21.37 MHz

Transmit Freq Error
x dB Bandwidth

=

* Center Frag: 6.180000000 GHz

Trig: Fras Run
#Amen: 30 dB

AvglHeld:= 10010
Radio Device: BTS

#VEBW 680 kHz

Total Power -0.24 dBm

OBW Power
x dB

99.00 %
-26.00 dB

STATUS

802.11ac(HT20) U-NII-1 Middle channel

Agilent Spectrum Analyzer - Decupied BW.
g kL

Center Freq 5.200000000 GHz

Ref 0.00 dBm

Center 5.2 GHz
#Res BW 220 kHz
Occupied Bandwidth
17.640 MHz
-4.737 kHz
20.86 MHz

Transmit Freq Error
x dB Bandwidth

Cw
FIFGain:Low

* Center Frag: 6.200000000 GHz

02:18:09 PM Fob 23, 2021
Radie Std: Nena

Trig: Fras Run
#Amen: 30 dB

AvglHeld:= 10010
Radio Device: BTS

#VEBW 680 kHz

Total Power -0.08 dBm

OBW Power
x dB

99.00 %
-26.00 dB

STATUS
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802.11ac(HT20) U-NII-1 High channel

Agilent Spectrum Analyzer - Decupied BW.
g kL

Center Fregq 5.240000000 GHz

Ref 0.00 dBm

#Res BW 220 kHz
Occupied Bandwidth
17.648 MHz

-1.754 kHz
21.50 MHz

Transmit Freq Error
x dB Bandwidth

Cw
FIFGain:Low

* Center Frag: 6.240000000 GHz

02:18:29 PM Fob 23, 2021
Radie Std: Nena

Trig: Fras Run
#Amen: 30 dB

AvglHeld:= 10010
Radio Device: BTS

#VEBW 680 kHz

Total Power 0.69 dBm

OBW Power
x dB

99.00 %
-26.00 dB

STATUS

802.11ac(HT40) U-NII-1 Low channel

Agilent Spectrum Analyzer - Decupied BW.
g kL

Center Freq 5.190000000 GHz

FIFGain:Low

Ref 0.00 dBm

#Res BW 430 kHz
Occupied Bandwidth
36.127 MHz

23.238 kHz
41.22 MHz

Transmit Freq Error
x dB Bandwidth

=

* Center Frag: 6.130000000 GHz

Trig: Fras Run
#Amen: 30 dB

AvglHeld:= 10010
Radio Device: BTS

U R o

#VEBW 1.3 MHz

Total Power -0.26 dBm

OBW Power
x dB

99.00 %
-26.00 dB

STATUS

Waltek Testing Group Co., Ltd.
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802.11 ac(HT40) U-NII-1 High channel

Agilent Spectrum Analyzer - Decupied BW.

g RL

3 . I S Caner Frug: 5 230000000 GH
Center Freq 5.230000000 GHz = T;::;:.?ﬂn" n\.;melu;nmo
FIFGain:Low #ATen: 30 dB

Ref 0.00 dBm

A et s e

ol
ot aind e L e et

#Res BW 430 kHz #VEBW 1.3 MHz
Occupied Bandwidth Total Power 0.64 dBm
36.181 MHz

Transmit Freq Error 12.008 kHz OBW Power 99.00 %
x dB Bandwidth 41.76 MHz x dB -26.00 dB

Uz STATUS

802.11ac(HT80) U-NII-1 Low channel

Agilent Spectrum Analyzer - Decupied BW.
Rl

- I ~ Canter Frag: 6210000000 GHz
Center Freq 5.210000000 GHz o ThgiFreeRun Alsprmt
HIFGain:l ow #ATen: 30 dB Radio Device: BTS

Ref 0.00 dBm

#Res BW 820 kHz #VBW 2.7 MHz

Occupied Bandwidth Total Power 0.07 dBm
75.084 MHz

Transmit Freq Error 123.54 kHz OBW Power 99.00 %

x dB Bandwidth 80.51 MHz x dB -26.00 dB

U STATUS

Waltek Testing Group Co., Ltd.
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Agilent Spectrum Analyzer - Decupied BW.
B AL F &
Ref Value -4.00 dBm

Cw
FIFGain:Low

Ref -4.00 dBm

Center 5.745 GHz
#Res BW 220 kHz
Occupied Bandwidth
16.467 MHz
-17.623 kHz
18.75 MHz

Transmit Freq Error
x dB Bandwidth

802.11a U-NII-3 Low channel

Page 84 of 124

* Center Frag: 6.745000000 GHz

Trig: Fras Run
#Amen: 30 dB

AvglHeld:= 10010
Radio Device: BTS

#VEBW 680 kHz

Total Power -13.8 dBm

OBW Power
x dB

99.00 %
-26.00 dB

STATUS

Agilent Spectrum Analyzer - Decupied BW.
g kL

Center Freq 5.785000000 GHz

Cw
FIFGain:Low

Ref -4.00 dBm

Center 5.785 GHz
#Res BW 220 kHz
Occupied Bandwidth
16.440 MHz
-16.077 kHz
18.78 MHz

Transmit Freq Error
x dB Bandwidth

802.11a U-NII-3 Middle channel

* Center Frag: 6.785000000 GHz

011:13:05 PM Fob 25, 2021
Radie Std: Nena

Trig: Fras Run
#Amen: 30 dB

AvglHeld:= 10010
Radio Device: BTS

#VEBW 680 kHz

Total Power -14.1 dBm

OBW Power
x dB

99.00 %
-26.00 dB

STATUS

Waltek Testing Group Co., Ltd.
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Agilent Spectrum Analyzer - Decupied BW.
g kL

Center Freq 5.825000000 GHz

Page 85 of 124

Cw
FIFGain:Low

Ref -4.00 dBm

Center 5.825 GHz
#Res BW 220 kHz
Occupied Bandwidth
16.456 MHz
-16.786 kHz
18.53 MHz

Transmit Freq Error
x dB Bandwidth

802.11a U-NII-3 High channel

* Center Frag: 6.625000000 GHz
AvglHeld:> 10010

Trig: Fras Run
#Amen: 30 dB

#VEBW 680 kHz

Total Power

OBW Power
x dB

011:13:58 PM Fob 25, 2021
Radie Std: Nena

Radio Device: BTS

-14.0 dBm

99.00 %

-26.00 dB

STATUS

802.11n(HT20) U-NII-3 Low channel

Agilent Spectrum Analyzer - Decupied BW.
g kL

Center Freq 5.745000000 GHz

FIFGain:Low

Ref -4.00 dBm

Center 5.745 GHz
#Res BW 220 kHz
Occupied Bandwidth
17.659 MHz
-39.617 kHz
21.23 MHz

Transmit Freq Error
x dB Bandwidth

=

* Center Frag: 6.745000000 GHz

Trig: Fras Run
#Amen: 30 dB

#VEBW 680 kHz

Total Power

OBW Power
x dB

8.

011:15:38 PM Fob 25, 2021
Radie Std: Nena

AvglHeld:= 10010

Radio Device: BTS

11 dBm

99.00 %

-26.00 dB

STATUS

Waltek Testing Group Co., Ltd.
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Agilent Spectrum Analyzer - Decupied BW.
g kL

Center Freq 5.785000000 GHz

Cw
FIFGain:Low

Ref -4.00 dBm

Center 5.78% GHz
#Res BW 220 kHz

Occupied Bandwidth
17.677 MHz
-17.141 kHz
21.17 MHz

Transmit Freq Error
x dB Bandwidth

* Center Frag: 6.785000000 GHz

Page 86 of 124

U-NII-3 Middle channel

Trig: Fras Run AvglHeld:= 10010

#ATen: 30 dB Radio Device: BTS

#VEW 680 kHz
Total Power -8.27 dBm

99.00 %
-26.00 dB

OBW Power
x dB

STATUS

802.11n(HT20) U-NII-3 High channel

Agilent Spectrum Analyzer - Dccupied BW
BL m

Center Fre: 5.525000000 GHz

Ref -4.00 dBm

Center 5.825 GHz
#Res BW 220 kHz

Occupied Bandwidth

17.684 MHz
-2.599 kHz
21.44 MHz

Transmit Freq Error
¥ dB Bandwidth

e
HIFGaindow

01314134 P Foh 25, #0210

" Center Frag: 6.625000000 GHz Radio Std: Nene
T AyglHeld:=10/10
Radio Device: BTS

#VEBW 680 kHz
Total Power -7.97 dBm
99.00 %
-26.00 dB

OBW Power
x dB

STATUS

Waltek Testing Group Co., Ltd.
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802.11n(HT40) U-NII-3 Low channel

Agilent Spectrum Analyzer - Decupied BW.
g kL

Center Freq 5.755000000 GHz

FIFGain:Low

Ref -4.00 dBm

Center 5.755 GHz
#Res BW 430 kHz
Occupied Bandwidth
36.246 MHz
-39.006 kHz
41.86 MHz

Transmit Freq Error
x dB Bandwidth

Page 87 of 124

=

* CantarFrag: 6766000000

Trig: Fras Run
#Amen: 30 dB

#VEBW 1.3 MHz

Total Power

OBW Power
x dB

GHz

AvglHeld:= 10010

-7.92 dBm

99.00 %
-26.00 dB

STATUS

OL:21:11 P Fob 25, 2021
Radie Std: Nena

Radio Device: BTS

802.11n(HT40) U-NII-3 High channel

Agilent Spectrum Analyzer - Decupied BW.
g kL

Center Freq 5.795000000 GHz

FIFGain:Low

Ref -4.00 dBm

e

#Res BW 430 kHz
Occupied Bandwidth
36.250 MHz

-14.346 kHz
42.58 MHz

Transmit Freq Error
x dB Bandwidth

=

* CantarFrag: 6.796000000

Trig: Fras Run
#Amen: 30 dB

#VEBW 1.3 MHz

Total Power

OBW Power
x dB

GHz

AvglHeld:= 10010

99.00 %
-26.00 dB

STATUS

o
Radie

Radio Device: BTS
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802.11ac(HT20) U-NII-3 Low channel

Agilent Spectrum Analyzer - Decupied BW.
g Rl ; , VL PR CE m
3 [ Cantar Frag: 6.745000000 GHz
Center Freq 5.745000000 GHz o ThgiFreeRun Alsprmt
HIFGainiL ow #Aten: 30 dB Radio Device: BTS

Ref -4.00 dBm

Center 5.745 GHz
#Res BW 220 kHz #VEW 680 kHz

Occupied Bandwidth Total Power
17.664 MHz

Transmit Freq Error -23.650 kHz OBW Power 99.00 %
x dB Bandwidth 21.44 MHz x dB -26.00 dB

Uz STATUS

802.11ac(HT20) U-NII-3 Middle channel

Agilent Spectrum Analyzer - Decupied BW.
g kL

3 5. 78500 O Caner Frug: 5796000000 GH
Center Freq 5.785000000 GHz = T;::;:.?ﬂn" n\.;melu;nmo
FIFGain:Low #ATen: 30 dB

Ref -4.00 dBm

Center 5.78% GHz
#Res BW 220 kHz #VEW 680 kHz

Occupied Bandwidth Total Power

17.654 MHz
Transmit Freq Error -8.025 kHz OBW Power 99.00 %
x dB Bandwidth 21.23 MHz x dB -26.00 dB

Uz STATUS
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802.11ac(HT20) U-NII-3 High channel

Agilent Spectrum Analyzer - Decupied BW.
g kL

Center Freq 5.825000000 GHz

(]
FIFGain:Low

Ref -4.00 dBm

Center 5.825 GHz
#Res BW 220 kHz
Occupied Bandwidth
17.651 MHz
-17.041 kHz
20.80 MHz

Transmit Freq Error
x dB Bandwidth

* Center Frag: 6.625000000 GHz

Trig: Fras Run
#Amen: 30 dB

AvglHeld:= 10010

#VEBW 680 kHz

Total Power

OBW Power
x dB

99.00 %
-26.00 dB

STATUS

802.11ac(HT40) U-NII-3 Low channel

Agilent Spectrum Analyzer - Decupied BW.

8 Pl ; ,

Center Freq 5.755000000 GHz o
MFGaleLow

Ref -4.00 dBm

R W S TR S

ol

e —

Center 5.755 GHz
#Res BW 430 kHz
Occupied Bandwidth
36.224 MHz
-40.367 kHz
42.60 MHz

Transmit Freq Error
x dB Bandwidth

* Canter Frag: 6.755000000 GHz

Trig: Fras Run
#Amen: 30 dB

AvglHeld:= 10010

e e i b bW

#VEBW 1.3 MHz

Total Power -7.45 dBm

OBW Power
x dB

99.00 %
-26.00 dB

STATUS

01151541 PMFob 55, 2021
Radie Std: Nena

Radio Device: BTS
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802.11n(HT40) U-NII-3 High channel

Agilent Spectrum Analyzer - Decupied BW.
g kL

Center Freq 5.795000000 GHz

FIFGain:Low

Ref -4.00 dBm

B e e N

Ty

Center 5.795 GHz
#Res BW 430 kHz
Occupied Bandwidth
36.201 MHz
-6.941 kHz
42.00 MHz

Transmit Freq Error
x dB Bandwidth

=

* CantarFrag: 6.796000000

Trig: Fras Run
#Amen: 30 dB

#VEBW 1.3 MHz

Total Power

OBW Power
x dB

GHz

011:159:2 PM Fob 25, 2021
Radie Std: Nena
AvglHeld:= 10010

Radio Device: BTS

iy g et b R,

L,
Tt

-8.59 dBm

99.00 %
-26.00 dB

STATUS

802.11ac(HT80) U-NII-3 Low channel

Agilent Spectrum Analyzer - Decupied BW.
g kL

Center Freq 5.775000000 GHz

FIFGain:Low

Ref -4.00 dBm

Center 5.775 GHz
#Res BW 820 kHz
Occupied Bandwidth
75.369 MHz
873 Hz
81.18 MHz

Transmit Freq Error
x dB Bandwidth

=

* CantarFrag: 6.776000000

Trig: Fras Run
#Amen: 30 dB

#VBW 2.7 MHz

Total Power

OBW Power
x dB

GHz

AvglHeld:= 10010
Radio Device: BTS

-7.88 dBm

99.00 %
-26.00 dB

STATUS
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12 Conducted Output Power

Test Requirement: FCC CFR47 Part 15 Section 15.407(a)
KDB662911 D01 Multiple Transmitter Output v02r01

Test Method: KDB789033 D02 General U-NIl Test Procedures New Rules v02r01
Section E

U-NII-1 250mW(24dBm)
U-NII-3 1W(30dBm)

Test Result: PASS
Conducted output power= measurement power+10log(1/x)
X is duty cycle=1, so 10log(1/1)=0

Conducted output power= measurement power

Test Limit:

Remark:

12.1 Test Procedure

1. Remove the antenna from the EUT and then connect a low RF cable from the antenna port to the
spectrum.

2. Set the spectrum analyzer: RBW = 1 MHz. VBW = 3 MHz. Sweep = auto; Detector Function = Peak,
Set the span to fully encompass the DTS bandwidth.

3. Keep the EUT in transmitting at lowest, medium and highest channel individually. Record the max
value.

12.2 Test Result

Conducted Output Power (dBm)
Band Operation mode - -
Low Middle High
802.11a 15.71 15.50 15.76
802.11n(HT20) 15.67 15.70 15.48
802.11n(HT40) 16.50 / 16.19
Ui 802.11ac(HT20) 15.76 15.38 15.33
802.11ac(HT40) 16.03 / 15.59
802.11ac(HT80) 16.53 / /
802.11a 10.66 9.96 9.64
802.11n(HT20) 10.38 9.49 9.48
U-NIL3 802.11n(HT40) 10.29 / 9.58
802.11ac(HT20) 10.15 9.64 9.57
802.11ac(HT40) 10.18 / 9.80
802.11ac(HT80) 9.96 / /

* All transmit signals are completely uncorrelated with each other, Directional gain = Gant Which is less than
6dBi. So the limit does not be reduced.
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http://www.waltek.com.cn



Reference No.: WTD21D01004878W Page 92 of 124

Test result plots shown as follows:
802.11a U-NII-1 Low channel

Agilent Spectrum Analyzer - Channel Power
g RL 062525 P Fab 23, 2081

" * Center Frag: 6.180000000 GHz Radie Std: Nons
Center Freq 5.180000000 GHz o ThgiFreeRun Alsprmt
HIFGain:l ow #ATen: 30 dB Radio Device: BTS

Ref 23.00 dBm

AP AP o Ans s f gy AR i e b,

R
b A AT

#VBW 3 MHz
Channel Power Power Spectral Density

15.71 dBm /16.46 MHz -56.45 dBm /Hz

802.11a U-NII-1 Middle channel

Agilent Spectrum Analyzer - Channel Power
g EL 35 PMFeb 23, 2081

F 5 FHSE + N [
r Cantar Frag: £.200000000 GHz Radie Std: Nena
Center Freq 5.200000000 GHz o ThgiFreeRun Alsprmt
HIFGain:l ow #Amen: 30 dB Radio Device: BTS

Ref 23.00 dBm

B

g,
b Wbl

#VBW 3 MHz

Channel Power Power Spectral Density

15.50 dBm /16.46 MHz -56.67 dBm /Hz
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802.11a U-NII-1 High channel

Agilent Spectrum Analyzer - Channel Power
g EL F W ENGE i3 1 022023 PMiFpb 23, 2081
r Cantar Fragq: 5.240000000 GHz Radie Std: Mens
Center Freq 5.240000000 GHz o ThgiFreeRun A e
HIFGainiL 0w #Amen: 30 dB Radlo Device: BTS

Ref 23.00 dBm

#VBW 3 MHz

Channel Power Power Spectral Density

15.76 dBm /16.46 MHz -56.40 dBm /Hz

802.11n(HT20) U-NII-1 Low channel

Agilent Spectrum Analyzer - Channel Power
g EL 0653430 P Fob 23, 2081

" * Center Frag: 6.180000000 GHz Radie Std: Nons
Center Freq 5.180000000 GHz o ThgiFreeRun Alsprmt
HIFGain:l ow #ATen: 30 dB Radio Device: BTS

Ref 23.00 dBm

it b geiand o

#VBW 3 MHz

Channel Power Power Spectral Density

15.67 dBm /17.44 MHz -56.75 dBm /Hz
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